sst-1 — 2 J)L 7 L - ¥ X SPEC.
FTEHT Main features
¥yl Gear ratio /95:1:5
§
7891:1:5
iR Radio control device / ~YJ 7O XK w v ~ (BIFE)
Programmable transmitter set for model
helicopters (Sold separately)
> Compatible engine / 60-90%7 7 X (Kli5E)
60~-90 class engine (Sold separately) 1
#(w 7 7 —Hgli5E) (Muffler isn't included)

3

WA AT OB RER BT T IKBHMIAYE
LEBEVTEN, 332, [RLDFEHIDBTETY TSN
| R TRATTEN, '
: B OSBRI ATCHEETICEELTT A,
X MAHAOLD FEL B EET ARSI HYET,

M Before assembly, make sure to completely read this
instrugtion manual. In particular, make sure to read the
"Follow.these rules to ensure safety" section before
operating the unit.

WEILY

& Keep this instruction manual in a handy, safe place.
X In order to make improvements to this product, 245mm
specifications may be altered without prior notice. 15 -
33m 4
- +
. 505mm-
b < = |
I - P H . Q ‘
: N o - = N ,'/ |
- ’ - : ~1,375mm v/ R
: - -
! HIRO3O LIMNED ©2002
|

MADE IN JAPAN Nc. 10912

e

— .




H X
Table of Contents

LA ORISR TBHEMA F BV e
2UHIITER oo e ettt bt s e 1
BT T A R ettt es e ssnessens. B
4, AT T Y AR sttt ssasssaneens HO
FE= ) AT s 61

1. Read befare assembly ..o 1
Parts TSt ..o e e e O

SEI Z IR BENCHT HEEA T I
Read before assembly

ML ZIBOIRNCREDEHICRT
BFUT I,

For safety reasons, observe the following
precautions before assembly.

IOUR, PUFE-8FBE LIYWARE, I TEw
e
KEBFAWLTE b, RIFNCZIOERRAS T &ET T
L {BRAET 8w,

R LOFEEE, FROgHD. RiTHER VLTSI THED S
ATELL, BRIV Ao hF>TRITCHEEBH LI B
fibf#o

[v > ®¥n ey 7 uizE oBRicowT
FELOWBIRTO [y RV E V7T LHE] OEREHAL
i-;-c
28, (A EE JCRELEFETE RIRCL > TREASER
EUo (TS B L T,

We would like to express our sincerest thanks for purchasing a Hirobo
product. For safe usage of this product, please carefully read this
instruction manuat prior to flight. We would also like to ask you to
familiarize yourself with the flight precautions, the unit’s capabilities, and
the best way to fly it while observing the safety rules and manners,

The meaning of symbols and signal words.
Explains the meaning of symbals and signal words indicated at the head

of cautionary notes. Even comments marked with | 4 CAUTION | may

resuit in serious harm depending on the circumstances.

S 2 BURE L7k i, O EMEOERL )
FRICEUH CTRBEAAE Vb0,

AFsE

PolWREFLAESZ, KRLI-oTIIEAR
BROEUFURMEFSHS 60,

AEE

(" Mishandling due to failure to follow )

A WARNING |[these instructions may result in severe

injury or death.

Mishandiing due to failure to follow
these instructions may result in serious
harm.

A\ CAUTION

HEFIFTDEVTT S0,

(Q#E

J

Do not attempt under any circumstances.

L ForsiDDEN g

(B) 8RN T, BIE. ArFFrACBTAEERESL TEE,

LAY AR HAZY R (FEAT, BBLPOBERVHIFELH
BLTPLHEGIIA-TTF S,

LMY DHI, MR- FIEFBE,OT SV, 2y YHEOHKE,
Ha0EE, ERFCOVTRELPNEYT T -BMOFE - T
BHHoIEEIE, BTRETTY. EREY - FUBTREQHN%E
bow, boF-#oi BRI T, #RBLAFYHLOL
THET S0,

(NOTE) : Implies important information regarding this product’s
assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unit's structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannct be exchanged or
returned. In the event of any missing or defective parts, have the
store of purchase stamp your user's card and send it with the name
and description of the part(s) to Hirobo's Sales Depaniment.

|



| RRREI U BEORL2IOVT

For the safe operation of the radio controlled engihés H

A == WARNING

I 8Ol Before starting the engine o
I FTERZIED . RITELFERE LT FE W, 1. Clear as much debris from the airfield as possible.

®4FE, HFALLE, g UL, FEDFORE T RITESS
BROBEWTTE W,

@ Clear away pebbles. glass. nails, wire, rope, floating objects, or other trash from
the airfield.

2 BEOKREEE L TTF 8wy, . 2. Consider the circumstances of the surrounding area.
$EE, HoLz, RURBERITIYZVTT 30, 4 Do not {ly in strong winds, rain, or at night. i
¢ ALV TERITIELVTT 3w, # Do not fly in a crowded arca.
¢ F. FR BRLEOFE(TEIRT S 2T T AV, @ Do not fly near homes, schools, or hospitals.
B, B BRAFOE{ TRRITSIELRGTFE W, & Do not fly near roads, raitways, or power lines.
& [ U BE B0 BRIBGHBAIAGE ( TV ABETRIT S 20T S & Do not fly near another radio contrelied unit that uses the same frequency.
Vig 3. This unit must not be operated by:
3. koE A RA, FARKET TEARITEIERVTT IV, # Children.
& T & Menstruating or pregnant wome,
& £, HRFEOA, # Tired, sick, or inebriated individuals.
S ERTVLEE, RAOE., BoTWw5HE, & Individuals under the influence of drugs or for some other reason incapable of
® EWNEE, TOLOERTER LBRENTERVA, aperating the unit normaliy.
& HLEOHEC, MAOBHEEY ZEE. ool 2R 4 Beginners or individuals operating 2 borrowed unit should proceed only after
HoTwAAPLEEERLS T THLHBEDTT 1, having received safety instructions from someone famibiar with the model.
4 EELTHEHLZOTT SV, 4. Do not use the unit improperly.
P EEIHESLVEEPITA LR T RSV, @ Du not perform any remodeling or configuration unsuitable for the unit's
¢ FHBRASRSATVAEE, BV EORBTERLTT SV, functions.
S ERRBOBENBIIIEHA LT FE Y, @ Make sure 10 vse within the range of the limitations indicated for the unit.
5 3LAELLIRETILOHTIE @ Do not use for aerial photography or crop dusting.
S EFT, BAFEERBLTTSv, 5. Wear appropriate clothing.
S EFELY. WIS BN T iR, BTN RLTEE Y, # Wear a long-sleeve top and Lrouscrs.
SEVRIEI BITORIIIEDLATTIE:, @ Do not wear jewelry or object that may get easily entangled.
¢ ETHRENTH, LTHEFERLTT SV, # Long hear should be bound to shoulder length.
& ZEMIMAEESE, LECLLTEEXLTT S, # Shoes should be worn for solid footing.
6 FIAN—LryFEOTBURIALTT S, & Wear gloves should it become necessary to touch hot compoenents.
& BT DB ML, B RS IRV LR LS f. Put away screwdnivers, wrenches, or other 1ools.
A ETHELTT 3w # Before starting the engine, check that uny Wwols used in the assembly, installation,
7. EEMOAEE LT NS, or maintenance of the unit have been put away.
& g, HMSCEES Ay aEL, ERCAERT S 7 Inspeereach pan. .
. ETHEOREIRBEVLIMEILTE 2v, & Belfore starting the engine, check for any dam;gcd parts and make sure that the
& THES O EHE, REEEORL -, F v - OERE, 8 unit eperates normally with all #s functions in order.
Sofafs. BTk, 2 OBRTIIEELT R TECOEMIIE & Adjust the positioning of moveable parts and check that all boits and nuts are
FHRVAHEELTT EW, fastened. that there are no damaged or improperly installed parts, and (hat there
& HREEOTREEEGEBORI R L TT 2, arc no annormalitics that would adversely affect the Right of the unit.
@ B L 705, F O aTE R R, FE ORI # Check that the power supply volage (charge of the hatteries) i the remote cortrol
Taw, SEPZIETIR TGS, BEITHESIR. 2 is sufficient.
St O E R ERS L T o7 - AT AT & The exchange or repair of damaged parts should be performed according Lo the
LenTT S, instruction manual. In the event ihat the desired operation is not indicated in the
& BEEELL, LFRERO R UAW B ATV, TEEER- O manual, have it performed at the store of purchase or at the engineering services
(A A7) Ay, & SEERSy 7 - IR E ST section of Hirobo's Sales Departmeat.
VBRI LTT 3V, # Before stasting the engine, make sure that there are nu loose screws, that all
8 MEMMETHERLTFEv, specified locations are properly lubricaled with grease or oil, and that the
& FIFE BUROFE-—pyn s IER AT, MIESML transmitter and receiver batteries are properly charged.
NoboEdHLAVTFSV BRI AORE S L4800t 8. Use genuine parts.
H0Ev. & Do not use pans other those shown in this instruction manual or in Hirobo catalogs
9 L rERILVT, FHROBEFELZHELTT S\, to reduce the risk of accidents or injury.
&7l REEESE LRI, EMORIEITELME L TIIIS 9. Leaving the engine off, practice how 10 aperate each part.
SR TCEET TR YV L RIS 0TS0, # Belore starting the engire. practice how 10 operate each part.
& B0 ICRESAS ARG LT LY P RS AT # Do not start the engine before having acquired sufficient handling skill.
ARSI # Do nol start the engine o the eveat that any abnermnalities are noticed in the
movement of the mechanisms.
2




}

A =  WARNING

BEHI DV T 0

FUEL

CAREH T

BB T AL YV R BFRSET,

CERRE e TR Lo LOHEGHFOR A

BRSO ST - BEAE BT T,

@) PTHAERTA A

& FuUBEHEEEN A (LR L e oo TR v Iz
LTS,

¢TI0y 4 AABCEIEY) LA /ARNI L U{éu\ﬁ}tr%
LT {HEuy,

WIS OB A s L2 A s Y

LAV OAGTRG IO F LAHBLTES 0,

A h

CiTh o TTFE v,

CADIE T, BRI LT s BUo sy o ¥

B COEFEETEL RT3y,

S IV L S ITEHEL. RIS T E NS TL
AR

& BEROER.
FAR- R

& EETARITEEALEOT AR,

Fa i ARFETTOT, HPBATI - T

BEOERYHY 7,

CBEHIRGER T, BRAENHILAB L HETT,

® T —EBHRFEISECE. L, Y 28 LA BT
CICEMORBES T {3,

i, B S3Im B ER T, 1YV

Vg

HELTTFE

Y HERIF 1A
BLT R,

1. Only use GLOW fugl for model engines.

# Gasoline or kerosene may not be used.

& GLOW fuel is highly volatile and flammable. Handle with care.

& Use properly in accordance to the engine type of this unit. {(ABC o1 ring
fitted)

If the cngine uses gasoline, make sure to use a 1:25 mixture of 2-cycle

cngine 01l and gasoline.

Stop the engine and let it cool down sufficiently before refueling.

Do aot refuel near a naked flame and especially not while smoking.

& Refuel in a way as o prevent spilling and make sure 1o wipe up any
spilled fuel.

# Because fucl vapors and exhaust gas are hazardous, make sure 10 handle
the fuel outdoors.

4 To reduce the risk of explosions, do not incinerate empty fucl cans.

.kt iy harmiul to drink the fuel o gei it in the eves,

4 In the event of an accident, induce vomiting or thoroughly wash out the

eves and see & doctor immediately.

. After refueling, start the engine in an area 3m or more away from where the

refueling took place.

. Fasten the cap on the fuel can tightly and keep in a cool, dark place out of

the reach of children.

iThid

While in flight

[

LIV REHTL Y AL,

BTN EN IS OT

CRATRWwE G AT

R LEBTRE L AT IR0,

SEEATIN, BRRAALEN LIES TRHL VLT3,

& @G, FooeT VD TRETIIFSFEEL TS,

ROHBEE, D EELE ST S,

¢ BEOREE LT, REBORETIILH LS,

®HEESLUFRGEETRTLLEE,

¢ HEDHTHIE,LH, REELEPERTEELOLE,

& oA TEERL LA,

RO LB LTy,

& HECA B BEEYMALLA L RURELTHCEEIL T
<f_:i$v‘,

0 l,o-w; FHEFEET MR LTS,

FEROAT Y FPADAT 4 v ZHNEBRY, 23 0F v

1/9 —FEMN BRAT OB T4 P KB s
MALT fEaw,

MES s FomE AR LTS

BFLUTBELAR (BN,

& —EIEBEOBES. 5L TERMOSEL, FHCLY
HEH s, EbOENOEREL D E4TOT, BEHIIK
Beo L il LT 80,

SRFELTVAL AL, ST VEEORTHS
®EAGHER IS RATE LTS3,
BEAOBREII OO T,

[

=]

Do not operate in an awkward posture.
# Do not operate seated or lying down.
# Because slopes are slippery, exercise caution so as 1o not 1oose your

footing.

. Stop the enging in the following situations:

& When adjusting the unit’s body or the transmitter.

4 When replacing accessories of parts.

# When the body of the unit is cut of alignment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

. Exercise the following precautions when starting the engine.

@ Check that there are no people, animals, or obstructions in the surrounding
areu.

# Hold the unit securely in a stationary position.

@ Check that the position of the trapsmitter's throttle stick and the engine
carburetor are at their lowest positions (idling).

To reduce the risk of injury, do not insert hands or objects in rotating paris.

. Enjoy the flight's operation while observing safety rules and manners.

& Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
H=J N

4 When operating, ¢o not get too close o the uait.

# Operate the unit within the Jimits of your ability. Operating the unit

improperly increases the risk of accidents or injury.

6. L I,zaﬁma IhEInElESEE. TIT - VARG 6. The engine and muffler become very hot afier starting the engine and remain
BRI TR IT B~ Ty — o LU LI kot immcdiately after shut Gowsn. To prevent burns. do not 1ouch the engine
&=;5K11<ﬁéhu or mctfler

3



Az %
=

WARNING

AT

After a flight

(%]

FERCHEBEPLTE S,

& FTOUIEROEET TRV AYOR L AREESENTETH
ELT{HEB,

@i, LIn, AEGETCEMERS TN,

& ENPEETASSCABE s s Fy TV —AOBERET T
ST ER o T B,

¢ TSRO, BB TEE Wy,

SHAFEEL TN,

@ ML 7IEF T, BBEOFTORrA vl IAILRE
W,

EEE BELTOIESE., IoRroR—dhEReH 2

Ty - ERREBRLT S,

S ERDHEBOL S LPEN TR F- TV 0HEMERET L
kLo aER BB L2 WA TR (L B RRORINE &
hEd.

QR FELIaLE3E, TV rEBEELTTRE TS
Vi

©BE, EEEHRSALESIIE. BRLTALEEL RS
Vi, ZOEE it EEOMERRE L THERAL T IS,

@ FERUENSERONT P3G FRotgtBEcan
BREYHN ITOTITeb i T {50,

& RERCREN L, BEOES, BECERT . By
Lodh EBELTLRES Y,

TLHS

BEIZDNT
FATICER L. BB EEE AT 20 L) CHFUHERROH LT
F—(H A Ly LTREEL TS,

1.

Conduct a thorough inspection.

# Iimmediately inspect cach part and retighten or replace any screws that
may have become lonse ar fallen oot

4 Wipe away any oil, dint, or water,

& If storing for an extended periad of time, completely remove the fuel
fram the tank and carburetor.

& Lubricatc or replace parts according to the instruction manual.

Store the unil properly.

# Store in a dry place out of the reach of children.

Inquire about repairs at the store of purchase or at the engineering scrvices

section of Hirobo’s Sales Depanument.

# Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

4 Turn off the engine before performing any repairs or adjustments.

& Repair all damaged parts before storage. Make sure to use only
designated, genuine pans.

# Do not perform any remodeling or reconfiguration of the unit’s bady or
peripheral equipment. Doing so may impair the unit's performance.

# When storing ar transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise

When in flight, be sure have the mutfler {silencer} attached to the unit in order

to avoid disturbing people in the surreunding area.




[

BB T4 — R
;sERU?EL\mf;JR f.:&bt:

For safe handling of the radio controlled helicopter

s HM AT LA
I I [P o A T8 ¢ B L Rl - S

Aot WL U RN LT oE
NS -, &

EROS, RITHCER LOARARET T S RO T, iRl
BHR/OSY I/ 5 — R TFRIRTFSLAIENTET TN
EMAZEGERETETRI SN A, A— ARPELLLER
Sptull, MITAREEC oGS, SRS AN ST T,

AT QR TG AELER 2 haGErH 0 E3 0T, &7
TV AREIIMALTTF &, SEL AT BE VRO o/
ARG~ B R EE CFIE v,

RAT oA REARE LBIG, 8 e LT F s, RITHIC,
U— ¥ 7l FTHEE s S WO REF R I TH. &
UM R ALEEELTWEI RN ET, F0EET
REFLTWLE, O--F—OREATAA {40, EH 1200~ 2000515
BOBENEL LTI -y — ORI PARIBLZR,
D—%—H7FL— R yV—AnLigiisbTa0E e TS,
BLTOEDLGEESEE LS T CioiBailmy LTF a5
T RIERR M AL T A3V,

In addition to the standard precautions previously mentoned regarding radio

controtled engines, please observe also the following precautionary items

specific to helicopters.

WARNING

For real, actual-size aircraft, sirict pre-flight inspections are mandatory. The
radio controlled helicopter when in flight is essentially no different from a real
aircraft even though it is small and can be flown casily. It may be a great
nuisance to others and, should 1t strike a person or vehicle, may cause severe
injury or demage.

The operator of a radio controlled unit may be held liable for accidents ocewrring
during flight. For this reason, inquire about special insurance that may he
taken out for radio controlled devices at the store of purchase.

Make sure 10 inspect the unit thoroughly before flight or in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may be tiny cracks or loosening in vanicus places even though there may not be
any visible damage. If flown in this condition, the cracks may enlarge and
cause severe accidents such as the weight flying off from the rotor's interior or
the rotor itseif, which spins at a speed of 1200~2000 rpm, may fly off from the
blade holder.

If in doubt about the condition of any part, replace it immediately vsing only
genuine parns.

7 71 bATDEE SR

Pre-flight inspection

1 HMLED K ST AL AL EERUHBREL I TSR
R IR R T,

BEDF oy b RA 2@ DA, BESRCIREL T ISV,

3Gy Ynuy FRT VYRS - F YRR AL 0HREEL
TR,

4 LV RO EL MRS AN VAR L TS,
O—%—7L— FIECRRMAL A, 7L — PR ¥ —J5E8 A
SIIRRIL TS0,

b, O=F—T7L—FOY A FIEEIHESATSPHEEL T
FRE W,

7. AEE.SEE. AY-F—, o re- FHON YT U —FER
FAREEL T LSy,

8. BENUBREORELHEIL TS e 2 — 7ok
Do by —oBSEY, LAY ko R AR
Eyad A Tl a L RO Y U E A S BEERAII 0L
2EEFENET,

O FU—FS OB LTSI e TP
KEEAE LI AN T % (  RATHR O I - Y EE P SER R
oRAEBEHYET,

3

10. BECE (HEBFERL T,
b, &ToH—HAR L~ L ZEFT 2 AR L T 722w gl e

I HEMEG IR ORI E &b, AT T,
120 ¥y A REL CERT 2 AR L T RSV REILE
WTIEMER MR BERE L T {Z 2y,

. Beginners should receive safety and technical guidance from a capable
individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or adjusters.
Check that there are no loose bolts in the engine mount.

woRowWN

Carefully check that the rotor blades are not damaged or cracked especially
in the vicinity of the blade holder.

o

Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmiiter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogped filters,
and especially old fuel may not only render the engine difficult 1o start but
may also cause it to stall mid-flight resulting in crashes.

8. Check the condition of the glow plugs. Old plugs may not only render the

engine difficult to start but may also cause it to stall mid-ilight resulting in

crashes.

. Check the reach of the radic waves.
. €heck that the servos operate smoothly. Their malfunction may cause a

loss of control and increase the risk of danger.

. €Check that the gyro is operating properly and, especially, in the right

direction while staning the engine.

. Check the tension of the tail rotor belt drive.
. Check that each part of the unit's body is sufficiently lubricated.

13, 7= — % —OEE<L P OF o3 FBLDHEIEL TR
Vg
14, BEEHOEEROEREFHFEL T80,
5



774 DRSS

(R A <k - S B Iﬂlt‘ H7-
LOM R TR

AR HLF‘L&MJPA‘W%# wf WL FHRLTCORMER—~SE 2
BOBE A vFr AW BERRAT Yy FART 4 v P RIUFE
WAL - BB Y P LTRSS, 20k X EERE

Lk oTid, TAFAT 7 pARy b k=L /774 €
FEOZA o FWBIZE N d+ 7Ly —OREFL - - EHE
LSS N I OT, LTEEHNEIIRL TSy,

3TV MENIG LTSy PR Lodh ERlfEL Bk

In-flight safety check

Lboe EEAthEIL 1. Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the

s

same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitler unit, the carburetor
may not be in s engine start-up position due to the positioning of the idle-
up, throtile-hold, or flight-mode switches. Make sure to retun them to

their start-up positions,

AIFTMEL TS, 3. When starting the engine, make sure (o hold the rotor head firmly by hand
4 IV LERBEE, LoV RIS -SRIV ES® so as to not let it rotate,
T, RIBITIEE L T {778y, 4. Because the engine and muffler hecome hot immediately after the engine

5. MITHIIL®HEA) 275y —ONEIZ, T2 7 EHVES I,
BHEEL D ISm L EBEN BT TiTh » TS w, 40 BB 5
ORRETAIRBL. RITHEN RO AL R, BEEHS v
BEEL T30,

6. HEEIFHUFLAMLEMNI. P v R NGO 7 -GHENAE s

ts started, exercise caution so as w prevem burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people nor dangerous abstacles.

Just before take-off, adjust the tracking {each rotor’s track). Even when

B o TS, P v F e BB TAESTL B S

=7 ih—%Fh, ZEIEEF L > TERELAEZ S,

checking the tracking, do not get nearer than 5 meters from the unit.

Sm ELPHZ A e W TR S, 7. In the event that abnormal noises or vibrations should oceur, land the unit
7. RATPICBRE RIS, RELESERAELLES, $CIIARES immediately, stop the engine. and check the cause of the problem.

B, Ty g RETEELT{EE 8. Becausc operating the unit improperly or recklessly may cause accidents
8 EBAELRITLEECEM, BRCEROBERLL Y ETOT, ot injury, observe all safety rules and manners and enjoy operating the unit

safely and responsibly.

771 MNEORERE

1. RitAEbo o TCUELDIRET T I8 V0w L.

LACHES ST, LTEEL T3, RIS CHE S

UL, ZA|L TS,

BEREEIRVICHER - T aw

3. ERNBJEMRITSELVBME BHY 7 RSy 7L 9 -
DERBEEZIR T I8,

After-flight safety inspection

After a flight, immediately inspect each part. Be sure 1o replace or retighten
missing or loose screws and replace any damaged parts.

Wipe-up any 0il or dirt.

if the unit will not be flown for a long peried of time, empty the fuel from

r2

the tank and carburetor.

REwA

1. EEHEOSL 250 iR % 2 BH0ENSIIRE L

Storage area

BT l. Do notstore in an area exposed to direct sunlight nor where temperatures

FEE may rise (i.c..inacar). Instead, store it in a shaded, well ventilated arca.
LFBALO L EBETHREL T8, 2. Do not store the unit with fuel in its 1ank.

20 FLIIREREA L FEANY AT FEELAGVT (S
Vi,

A = = CAUTION

LT UL, L 1,1#&0)2U/}~)H~T}Aﬁxu—@u 1.
BT BT Al E RHEEL TCREE Y,

2. Ir¥roAu—fh U)ﬁi?é—‘.%/’fﬁ'.l I A A AT,
FFO—F—y FANE LAV LA Lo s 2T, 7T
BT ESw, T, EFACETTEEL TSy,

After starting the engine, check if the engine stallz when the transmitter’s

throttle trim is at its lowest position.

=

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly s as o prevent it from rotating. Be

careful of exhaust fumes.




How to read this instruction manual

P

P D‘/

YR B u0ETE

S N e+t 0 AP
e R SRS ¢l RIS 5 PR AT, N
wonin e b LT,

o el R, 25 5 R
T VLT R . S NI 3100

Pre-assembly precautions

1. Before assembly, read the instraction manual thoroughly and familianze
yourselt with the unit's structare and assembly procedurcs. Failure 1o
assemble the wnil properly mav not onty result in impaired performance
but may alse increase the risk of danger.

2 Before assembly. check the quantity of parts and their descriptions. Adter
the packaging has been opened. parts cannot be exchanged or returned. [n
the event of any missing or defective parts, have the store of purchase slamp
vour user’s carid and send it with the name and description of the pari(s) to

Hirobo's Sales Department

(1> Apply Hobby Tight {thread locking agent} at each location indicated with

; R
-
oo Sl M A e T T (D Inthe instruction manaal, refer to the columa on the lefi-hand side to check
the type and quantity of small parts.
T _e L e Y
N 7 l. hg G:);T‘. = _\’I_ I
b by -
Az & caution
| By hEn b FRT 55 27— ARSI COBRE, 3
CUBHIEMICSED R VR, xVIMED - THELL L, WA
HBLRVET .,
i the pivot bolts are difficult to fasten on the swash plate,
use a 3mm screw and cut threads in the holes beforehand
to make the fasizning of the bolts easier.
S ) ‘_’"lh‘?}*d‘fﬂr}# (E)
., EeELL (D Pivat bolt (F) EHGREL I Eay bR (D)
' ool D, Pivot bolt {E! Pivot bnh“(D)
1. -i ’,f
T
i
! R bR (E)
Co | by L (D) Fivol bolt (E)
O — Pivot holt (1)} AT Tl
Swash plate
AWarning
rran et NT . AT A NE Due to a lack of proper testing, please acknowledge that Hirobo

HBRYUEY, TOHE. —

"

‘{.‘\_

will not take responsibility for accidents resulting from the
replacement of parts with those not manufactured by Hirobo or
from remodeling the unit.

o



XVDBRBEYI1XIDRE

How to read part types and sizes

FHHFOLPLERL VIR R, KOPHL>TVET,

@ BRI A FATH, LT, IPTRELFIIERERTY

LHEAIIY A PRATT,

The symbols shown in this instruction manual as shown as below:
-The unit of measurement is the millimeter. The lengths, etc. shown
in the following are indicated in millimeters.

FAEBE X ty bR 2— EX @54 — /L
Pan head screw @ Set screw EX a5 Ball
= )
= 12mm ] amm @
= l L Smm
= 3mm EX @54 — b
M3X12PH am M3X455 EX 25 Ball
FyyFX2Ua- BftEX A& 3mm
Cap screw Shoulder screw ; Bushing
¥ =
8mm =y 4.5mm j?mm
4 M2X4.58%1F -
M3X8CS 3;:{11 M2X4.5 2mm S3X6X7 P,
shoulder screw
Xy LT X1E +u b BV
Tapping screw 1 Kad —5 Nut Imm E-ring &mm
10mm @t[S.Smm @
_ 4
M3 7w b 26 EY :
M3X10TS-1 3mm M3 nut 26 e-ring '
2y JE X2 Fq4ax-Fu b h7— smm
Tapping screw 2 Nylon nut 3amm Coliar
f ‘
8mm % :[S.Smm
M M3FITO2F vk
M3X8TS-2 3mm Grooved M3 nylon mut C »5Xp8X5.5 gmm
6mm
mE 2 TSy bT iy~ 3 AFARNT LT
Countersunk screw @ Flat washer ,1"_"’“, Thrust bearing
= ST
g 12mm :} imm
M3X 120l £ X 5| L—Q—-J
M3X12 N FW g3X9X1T ™m Brg. o6Xa12
Countersunk screw 3mm "
12mm
o 4mm
ﬂll‘:'?"/t:z?l:fl TN K&Kl b
Counterz:gl:vtappmg Beating :{4mm Button bolt
—f —| 8mm 8mm
10mm 4mm
M3X100TS-1 Br -—I—L—
g. 04XaBX4 e e 3
M3X10 Brg. 04Xo8X2.5F _fasmm | Az R MIXE mm
Countersunk TS-1 3mm ‘ = am M3X8 button bolt
m

TP AW, SRR LD 2AGHEO DT LI VATT, LI AR
BEVRHN T T, BEPEECEREINLAITLOIATLE S, 2

L. LT ELELYNEP L ETOT, BS&VERTLETL

HLnT RS,

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Correct O C
Wrong ><

LT &
Over-tightened.

i

FUNELLL
Stripped threads.




sst-eagle FREYA%2 721 b § 278 % v ltems necessary for flying the sst-eagle FREYA

| PRSI REZED (B15E) model not included in this kit (sold separately)
Akl Lt onlTE . BLFo b DAL BETT, (JI15) The following ilems are necessary in order to enjoy the unit's operation. (sold

separately)

Tt —K
Aileren servo

@37nt:| B oI oIE
Radio set Recaiver

TLN—4—%-£ @
Elavator servo

RiTE
Transmilter

v77— EvFs—v 240 F
Muffler > | Pitch gauge Switch 54 —y—£
- £ Rudder servo
Ay R
EEI-F
Exiensian cord

(200mm)

” Y R T
L, 2 ' Needle control serva
o e 20y Y —F

0414-159  ¥20,000 g Sas Thiotle servo
0414-208  ¥20.000 | 2513-040 ¥2,800 | Nickel-cadmiumgy

Too-As-3—RL-Y2777 battery
ASE D Rl A N TAS A
12V engine starter Engine plug heating

hattery

\fﬂ'ﬂbm\ QL kQ—ATLT

=N N =T 7
At — ) Mot veed Control amplifier
Control ampiifier
governor

2401-004
¥1,400

Fozp—a-F |BHEELT 397"1/‘/: 0513.025 b Ok RC #4#
Fuel pump lug wrench 2318925 | HIROBO RC Fuel For Helicopter & Airplane

2513-026
¥1,000

/ 15% = hOX 42 (F1LE920%)
15%Nitromethan (approx.20%oil}
2515-200 ¥4,000
23% = FOX &3 (7 1 JL#120%)
T n = = 23%Nitromethan 0x.20%0il
XF—F-Tr7F | I UL RBAAG-%— I r60~91732 oo i5.201 A " "
Starter shaft Engine starter £0-91 class engine 30% = hOA &S (F 4 LHD20%) gie-il ﬁlt{er}b e
: i 30%Nitromethan (approx.20%0il)

2515-202 ¥6,000

30% — FOA S FIC AT AL (F14RE
10%., & 1 IL{38)

30%Nitromethan F3C Contest

{approx.10%oil Low oil specification}
2545-203 ¥6,000 2513-038 ¥300

2513-053 h ¥3,800
0404-403 ¥2,000

B ICAAELRTER ﬁoois neceseary for assembly

-’rF?-ﬂ\'— YN F Hya—-F17 | NY3I Rl e R AT FQFFLITVA|+FLF
Ko Long-nose pliers Cuiter knife Scissors Pin driver Molybden grease | Cross wrench

Large and smalt
Philling screwdnvers

é 2513-045 ¥B0O / .

/ (B8 / Curve)

2513-045  ¥600

{ & =/ Mini) 2513-042 ¥800 [2515-127 ¥1,000 | 2513-044 ¥300

rﬁl‘sﬁ&%ﬁl NoRgLF | 2y I K% HE8 Oy KLV oy FIvF ABLF
Instant adhesive 0y 7H Nipper Efoxy-resm W REASS N F Allen hex socket
(ZAP A GAP CA+) | Z-42hard type {2-POXY) Rod -en: Rod -end driver

. {ba! link} driver (bail link) pliers 1.5mm 2513-054 ¥800

2mm  2513-055¥300
2.5mm 2513-056 ¥800

thread locking
ﬁ agent
J 3mm 2513-057 ¥900

5 4
Erinute 3D minute
2515-913 2515228
¥1,900 2513-024 ¥600 | 2513-041 ¥3.50

{EXE iow viscosity
2515-0175 ¥1,540
S high viscosity
2515.011 ¥1,000 | 256156-018 ¥500 ¥1,300




N

—eoam  _coweonenwts |

=1

EEDE

F=NTL=F
Tail blade

KYRR
Horizontal tail fin
(stabilizer)

}4_‘/7‘!/~F AFVFAF—TL—F F— T4
Main biade Stabilizer blade Tail boom

Vertical tail fin
(stabilizer)

Aqa—y—rok W)
Main rotor head FZ ]

i ; F=NT—=LTL—A

§ Tail boom brace

10




2. #HiI¥E Assembly

Elevator lever assembly Mzﬁ‘;i‘;— ;1;
2 2B o U] tvm—s—r—
MZ 2§18¥§ Zl £ = 92'6X¢?X4F ;' Elevzimr arm
™ (with attached washer) Bre. p4Xg8X3FZZ | s

)

Elsvator arm

© [

Co26XagdX4F ..

(o %@
@ED /-” C p2.6Xp4X4F
&)

M2 6X 10TS-2(HE 4

Tl N—F— L= v 7 MNR)
Elevator fever shaft (Right)

Brg. g4 Xa8X3VFLL ... 4 .
M2O0vRTW
@ @m M2 rod end
M2X15CS 2
L= =T—L

M26X10TS-2(FB w1y ... 4 |
M2.6X10TS-2 (wuh dlldched I/‘ ‘@
washer) i o
! /
/ /

4 C 92, 6Xud X4F
p
! Brg. pdXe8X3IFZZ

<L L g2X 10 ‘@
Roll pin 92X 10 h M26X 10152
[ vER
[ M26X10T5-2
(with attached washer)

A

/

- !
- /

EoLerie & LosSeo Assy TISSEST 5
Elevators lever assembly (pre-assembled)

T~ ILN—=F—LN—2 %7 L)
Elevator lever shaft {Left)

M2.6X 10TS-2(Hi &)
M2.6X10TS-2 {with attached washer)

M2O v M2 F o, 2
M2 rod end M2.6X10TS-2 % —
\ ¢ ) {with attached washer) i /
M2X15C8 ’,f
Brg. pdXg8XITZZ
" l A # & Caution
[l
Front IlN—F—F—LDREITFE .[i.—[;
BLTEEY, P
Note the directicn of the t
elevator arm FL4a s
Quter side Outer side
Al
Front @
(LM A s B 72
View from the lefl side
- - - I
hy X YEDHEY

2. Counter gear assembly

T Y- R i

Brg. SN I3R4ZL

A2X 12 1o pin
e

A P el S S
Counter gear shaft

SF Brg sk b % — ul3
SF bearing holder 913

€ 25%35.5X 14

B F o EITT @

Counter gear 17T ‘ WENI2U — L K

w2X 12 roil pin

L



H—FK T L — LD -1
Servo frame assembly

a h A = = caution N
@ [D !:D:D | T N—F— L/ {— Assy D) &
- BRL TS,
%"k“t FUUAAL MY 2 Mote the direction of the elevator lever
Cabin cross member M3X43 assembly. 1
LN —F—Ls{—Assy
FrlryO2 A 0-MNMS
Cabin cross member MIX34.5 Elevator fever assi:\mbly
@ ["— j' Brg. e8Xel6X5Z2Z ... 2
L ]
AEBIOAA - MIKAG .. 8
Hexagonat cross member M3X46 © ---
M3aX12CS .. .6 7 i
e 1 XOLE oo,
Y ) p Brg. p6Xel9X6ZZ 1
T F—FY Assy
Counter gear assembly
rd
Brg. ¢ 10Xa19X5Z7 ... 3
[ rg. @ @ 5 J

Brg. ¢ 10Xp|9X5Z2

N
M3XI12CS

/ HF—H T — L4 (R)
> /Servo frame (Right)

NEZTA A~ MIXAG
Hexagonal cross member M3X46

—_—

Brg. #8XplOoX5ZZ

FyrsORA 28— MIX34S
Cabin cross member M3X34.5

T =7 L L (L)
Servo frame (Left)

Brg. p6Xg19X627 —_ _

Brg. ¢10Xag19X 52~

y / [} J A‘,-’
[y
N M3XI2CS \\f"/ F YLy TR R - MIXIAS
\ Cabin cross member M3X34 5
| Ay ORA A - M3X46
‘\ Hexagonal cross member M3X46

F oy IA A IT— M3X43
Cabin cross member M3X43

FAU I ORAA L — MIX43
Cabin cross member M3X43




R

e e

&

/

€ (TR &
3 .

MAXI2PH e 1

MAF A0 7+ 7 b 13
M3 nvion nut

M3 {1l
M3 nylon nuk

- e
4 b 7 —.L\G-)?ﬁﬂ_\_l_ -2 Foeil s ¥ U A A Ll MAXIAS MIXECS
Servo Frame Assembly -2 Cabin cToss member M3X345 / : .
\‘ ‘@(ﬁ%‘-‘
\-\ <) AFem T L= LaAssy
N e Servo frame assembly

o

Tty OAA Lt
Cabin cross membey
M3IX34.5

M3X32PH

A axs

Caution

wREL 5 s 7 DAL
Fuel tank assembly

w=t5%,

the clunk side.

EHBLEozDARD L) 2
F 2 — 7¥6mmit KR LTH

To prevent detachment, use about Hmm
of the silicon tube to cover the pipe on

Cut

FJ6mm

Approx. 6mm,
il

ooty S
Bend to about 90°

SUS/SA7

ﬁ i+ & Caution

) Fa—7

SUS pipe
eip Silicon tubing

Large

yoaXas’
Tank cap

WopLy o r4E)
Fuel tank clunk

uaTry-ey i

ey ok e oniF a7
p) i Ein] I

Opening for the tbe which holds
the fuet tank ctusk.

ol

Ly (LEENRT)

Y BB AEFIEA T - T
WHRE A TTF 3V

Tn the case of a burr, femove it

with a medeling knife,

&%

Fuel tank

Fuel tank owter ring

A ¥ B Caution

Fuel tank {top view)

phEL S T ORBE LS ORBRUTT fiA

S—TLvioy —OFEA. FERICL-TE

&’X_U 4, .‘&I UL MHEEE L FRA yl)jy:fi_;_ll%? faon 220mm'_| To muffler prcssur? - “
TiIF-TLEEV, Silicon tubing ~_ ‘,(/glij%/)%;_'?

The fuel pipe arrangement varies (sold separately)

depending on the kind of engine used or

whether or not the unit uses mutfler AT (T
pressure. Refer to the instruction manual (91581

Fuel filter

for your engine.
(sold separately)

R AL S ar iVl et
To engine carburctor

75 ML IR LTI
cation {to be plugged during fleght)

. ~7 i - gy .
#220mm AT WA DTV S

Silicon tubing
% {sold separately}

Lt

//

B



e —————— %

I3 R8s
/ Engine assembly

(o)

F/ e N AR N R . v R AL &5, T Remove drive wesher which is attached 1o
i ‘{9 L] FAESEET I S~ b el R I B SR R ELginE.
ALZHBLIE A e, a V- AN LV UMRBOFS L T T £ Put starig pulley ont starter piley washer un
MEXE countersunl serew LR engine axis and faten them with drve ret which

G 27y F a3 MK I0CS THHT £ is part of the engine component.
1 JR— - N N - .
S @Lw——ﬁ CRNR LT RN R S LIS N 1O PR ey o M2XECS M2 A Tastall cluich shoe with Ma X 1S,

SO AR
\“_/,]/ e POBEIT RS, (e r s A ) Tnstall 4 5 ballto throle lever with M2 % 003
AMXIG0E e B LUy M IS TR 2 o (I and M2 oot (Thread locking agent)

#H E Insiall enyine mount with M4 X {508

F AR (temporarily).
o8 e M4 X 10CS \

= R I ‘

(&) Cluick shee with shaft i

EX ¢k coviencnimnnnn 1 \ﬂ,// )
EX ¢5 ball L‘/LLT_F\ Y

© B U ETAT b (T )

i MEHECE oemeemenn ] TN g T | -~ . l// Drive nut (ncicdod with engine}

} Starter pulley washar ™~ ‘ @

@ G 5, OSGISX R
(B3 {2 AD)

M2F sh e 1 For Y5 and QS8618X%

M2 nut {Piack with line)

@ |

FLIFW v 1

_D

EX A4 m & — 1) e

EX starter pulley

ARV IV A
Coaoling fan

Fad 7w -

[ [t o) ¢, 93)
(OM5HL 25 M3 X 6l %

Drive washer :
(Rernuve the drive washer from M3 > 6 countersunk screw
the engine beforc altaching the
fan and pulley.)

R R
P utE Engine mount
Included with
engine

. o . .9 /70

M2 b
x M2Znut )

TS B
Nl (jjr-\ S
A=
L UG ’ R TyYywy b
o

! Engine mount

X ¢ 5 bal 20mm
}‘. I i '

M4 X 168




7 —1) T hIR— O
Attachment of cooling cover

- ™ DTl vdrTL ¥ - — ) ii-

® & WOz A o b LET,

MAXETS woreermmserees 4 @ o — vy Hri—Re L, FZASER25mm
Ay LET,

© [ @%@ﬂm%%k‘uﬁmraétyvyg

MO LDEG mmererraverenennes 1 gy e O E A LD i%/’*’

OERRD D 9 P ETTE-TT &L

1

A

M3 31.26WCITA AL /N~
M3%31.25WC cross member

S

©®
©

e

FEXBRO.IEW oooeererne]

O

01755060
L O-nng 58060

45mm

TR

Ao b
Cut

>
2
E;

=) g ha = M3 RTS THGT £,

4 G B R UAEW

M3 X 8TS

M3 X TS

M3 X 8IS

X ASSY
Engine assembly

#25mm —>He
Approx. 2.5mm

(D) Trim the cooling cover to clear the carburetor as
shown below.

& Cut cooling cover at its R and L. boss areas by
approx. 2.5mm.

@ Il interference of the engine and the couling cover
oceurs in other parts, trim the relevant portions too.

R IV i A
Cooling cover

sy b
Cut y

#7 2.5mm
Approx. 2.5mm

oy b
Cut

64mm

M T ARHE T MMM It A S L AICLTT &y,
Cut so as to have a 64mm width.

@) Install cooling cover with M3 X 8T%.

27y F UL ASSY
~" Clutch be: | assembly

(Y 7 S50
O)-ring 85060

g=) AT -
Caolag stay

M3 X 1285

\C

M3 X 21.25WC
SUR A LI —
Crass member

=N A-
Cooling cuver




e

8-1

7 L —LOEIL
Frame assembly

PURA Ty Ly — ovenenees 6
#4 hardened washer

© {

/_© % WAAY7L— 208 |
T v7 V- b0y

G LY UVASSY, MIX64Z T A AL~ (L) O

MAXTOCE e 6 7L EFTED ST, oo E,

BE g okt A V7L — AT £,

(F P~ TT D

W Jo-sDEIAIHBE Y RS A
BELTT &,

Main frame assembly
Fasten the engine assembly, the M3 X 64 cross
members and the (L) angles onto the main frame
with the screws shown below. Attach the fuel tank
to the main frame at this time. (All screws are
fastened provisionally.)
# Glue on the rubber cushion for the fuel tank at
the position marked with " § ",

{1} 7o

M3 X 8CS (L) angle

M3 > 64
SO I A —
Cross member

M3IX64 70024008 —
M3 X 64 cross member

M3FA4 ot b
M3 nylon nut
I 1 ASSY
Engine assembly
M3FA4 o+t
M3 nylon nut

& F & Caution

M3 AT Foh e 6 . R
M3 nylon nut " . Quter side
KA R R
One point Quick drying glue
@ Gm BHs I F LT DL
MEXETS covverreenenerene: 2 ELTHEELEY, HlAFETIE B o £ e
ZLIILSHnET, Rubber cushion
I | | Prepare the fuel lank with the fuel
tubing attached. After assembly, fuel L — A
MBXEGAF T A AL 7T— oeeee 3 tubing attachment becomes difficult. Frame
M3X64 cross member
: @ % & B
M3XBCS  --reervrrrereemees 14 Fuel tank
. y

See "Caution”
bottom of page.

Pt T 2

Rubber cushion

AT A
Mot frane

M4 X 10CS
§AMA Ty ¥y

A TL—4
Main frame e vy
’ Fuel tank
itk 2 ‘
Rubber cushion

WA OIS EILHRAT LS,

with the rubber cushion.

A4 7L~ AORBICHIRTAZIOAABIEST TIESL.

Place rubber cushion inte the hole of the main frame where the
tank sits and bond them with an instant adhesive glue. Then install
the tank ensuring the dimples in the sides of the tank are afigned

¢ 4 hardened wask
M3 X 8CS




7L — LD SR AR H e T

Hexagonatl starter coupling

8-2

Frame assembly

s - ™
MBXIBCS -wrerereree oo 20 Md 0455
@ @ RERAY foyy
W=7 — 4 Assy
M3M30CS  -reveermeerenees 2 Servo frame assembly
PIHEHTAG —oorceeeneenne 22

@3><8><7 collar

M3 X 8IS

£\ i & Caution

Attach radio tray first before
installing servo frame assy to
the main frame.

AR T L -t
Mechanical plate

H—FE T L — 4 Asay
Serva frame assembly

Brg. st # -4 19
Rearing holder ¢ 19

M3 X 1505

M3 X 30CS
(i #l )

*%(Tempmmrily ;

M3 X 150s




ZoF 4 XN OMLL
Landing gear assembly

w M A%y b7y PICM2XECSTTy K FM2 (D Altach rod ends M2 % 12.5 (for the antenna guide)

(© B

X125 #EELET, (Fr7FH4 FH) to the skid foot with M2 X 6CS.

MIXI0CE  rerererreaverees a @ A&y b FIDAXy bs584 FABL, M3 (@ Pass the skid pipes through the skid bands and fix
XACS, M3+ 4 ur+a b THRIELEY, with M3 > 8CS and M3 nylon nuts.

@ @Em oy FLy FM2ZXI2ZE127 77234 74® (B Passthe antenna pipe through the rod end M2X12.5
LEd,

MqXSCS ..................... S

© Bomw M3 X 10

MEXGCS ....-'.--------......2 CS

M3F Aok conrenennes 16

M3 nylon nut

@len

2RI RM2X12.56 e 2
Rod end M2 X125

(© |

¢3xgx 1FW .................. 8

"'w\\mx aCs

4 3 X9 X IFW

FuFhi4T
Antenna pipe M3it+t4orF s b
M3 nylon nut

B e A
Quick drying glue

ZAF g b2 THEr T
Skid pipe cap AFw brifF
Skid pipe

Zx ., b7y b
Mz X 6C5 Skid foat

oy Fxs FM2X 125 {7 F+34+4 FR)
Rod end M2 X 12.5 (For antenna guide}




A A XV OBRA
Main gear installation

© g

M26X8CS i

© M

MAXA8S

© [

Ce3XpaXd b

© |

LﬁZ.()X?XO.SFW ....................

A=A -
Main mast
.

TARO Y
Mast lock

M4X455

AA VTR P EOIEGE oy B, v AT LS
3B LMaXaSSTHFIT L7,

ult the main mast vp shrough the mast lock and fasten
with MAXA5S screws,

AT A MRSt
EvE.

TAPiTy rEuoifun 4 Pull ap the main mast.
-F”'Z?n ¥

VAT y 4
Lower the mast lock ail the ) 7

/ e
| way 1 the bottarm. ﬁ Mast ock
_,PJ .

o
|

g
5

B vARMIFUHE S D,

Nte Makie sure shat there is ao vertical play in the mast,

ALz A

Main mast
o _
o 185mm@ 7R ER LT

{123,
Use the holes at 185mm.

27!

=

M2.6XBCS

M2 HX7X0.5FW

’ / A4 EY 957 (907
. Main gear 95T {fur 90)

g—ﬁ"" b B EhE
Atito-rotsilon
drive assembly
grg. y12X021X5ZZ
d—hOr—% @/
Auto-ratation case

Brg. p12X16L7 0 o A
(7 AP [EE) Brg. 012X15L Cne way

M3IXBCS

M3IXBCS

A LA T
7 EF Y Assy T30 AT (= AR A E

Sccomd zear assembly
{Pre- asecmbled)

(affixed on he ast)




s

11

27y a7 L~ NEROMAL
Swash Plate Assembly

//

= [
Vo PR FDY ]
Pivol bolt (D)

© CHp

Ry FELREY o L]
LPivo[ bolt (E}

FRicEHOEN Y FAHEL RN THET,

EHE e EHy D

BB VB YRy FERERL TT 3,
Set up note

Two types of spare pivot bolts are provided.

Standard ... Pivot holt D

Use the Pivot Bolt E for a more active controlling response.

[~
T

Ry (E)

Y ey
How to distinguish between pivol
bolts (E) and (D).

4mm..r_ g i?mm
i P

YRy b ¥iEy b
Kiv b (D) FH e b (E)

Pivat bolt {D}  Pivot belt (E)

VHyhd b
Pivot bott {E}

o

bk )
Pivot bolt (D)

Pivot bolt {E}

EF bRV (D)

Pivol bolt (D) <(:%5@)//7
AN ﬁ<

ATy iaFlL—F}
Swash plate

A 3 & caution

Ry bFELMFRT 2T~ MIEDAR
VB EIE, BUBICMICS DRV EE.
2VUEG-THL E. BHALB{ENET.
If the pivot bolts are difficult to fasten on the
swash plate, use a 3mm screw and cut threads
in the holes beforehand to make the fastening
of the bolts easler.

VY RELND)
Pivot bolt (D)

Easy IV R (E)
Pivot bolt (E)

Ay a”?
Washout assembly

7 b BROOHAIL

FW a3Xpd SXO5T ... 2

EX a5 — W i 2
EX ¢5 ball

(O T S——
Z—FErgXing 2
Needle ping2X 1.8

© |

FWaal7 2
L N

A 3 & caution

SFyaFIRI PO
T LDEECEBELTLEL,
Note the direction of the washout
control arm.

DT AT — L
Radius arm

,/ 4

FW ¢3Xpd 5X0.5T

Brg. 93Xp7X3FZL

=

M2X8CS

EX 65—

Mgy a7y bI PO NT A
Washout control arm

M3X12CS

#l.7FW \ Brg. 3XeTX3FZZ
- P ra2X11.8 EXATAF7O27 N
i EX shide block ~ EX @3 :F—i
Meedle pin @2X11.8 shide bioc EX g5 bail

ST AT — I
Radius atm

EX 5 ball - WL E re2XI118
! \ Needle pin ¢2X11.3
/B #3Ng?XIFZE §
! Yy T I PO =T A
M3IX 12058 Washout control arm

20




23— 78O0

13 Yoke assembly

@ h Abv7TTL—F
Stop plate
Brg. o5Xal3X4VZZ ... .. 2
M4X15CS .. .4

C p4Xe5X6.58
Brg. g5Xa13X4FZZ

BIXBXO.SFW .

MAXEA ¥ 2l b
M3 XK button bolt B

#4XBX05FW

Bryg. pSX@13X4FZZ
& - C gdXp5X6.55

.

M4aX15CS

7

Horis—Th
Damper rudder

HEFEN PMIXE L d
Buuon bolt M3X8 4 X8X0.5FW
@ u Yoke
PIXEXO.SEW e | _ A 3 & caution
Brg. EAHEA -
@ Bearing pressed | o/ i—JLp3— 75 HHE &
MAX15ES AR w3 BOY YA INEDG
GAKBXOSFW ..o 2 1565 Damper rudder T Ut EFULREET.
Apply a small amount of silicone oil
to the damper rubber and insert it
F A=y completely into the yoke.
h: PAXGIXETS 2 ) Center hub

-2/ FL— K& —EOIBEIL

14 Yoke and blade holder assembly

A # & Caution

HEOKENT REONECE
Larger hole Smaller hole

~

Ol

Brg. ¢7Xgl5A 7 A b ...
Bearing. ¢7X¢d [ Sthrust

(I

4 Aok FMSX 10
Buttontsilt MSX10

FW@SXBI!X&IFET
1© [

W aSXel2X0UT .. 4

() (For adjust)

A\ i & Caution

F— P4 —E Q-2 OB AXHF 5 5%E0H AL
TEEEVARTEAE TU—FRAT—FREIC RN
¢, BTTL—FRLE 1A 7 A P EFRICOImmIZED H
FUERLTEVTEEW,

Use only If thera's a gap between the blade holder and the
yoke. If inserted too deeply, the blade hoider will not move
smoothly. Make sure to leave up to total of 0.1mm of play
between the blade holder and the yoke.

Brg. p8Xp
~

.

T AT ELS
Apply grease

VPR
Grooves are
inside

Brg. ¢7Xpl5 A7 A b
Bearing ¢7X@15 thrust

Tl — R —
Blade holder

IQ iiﬂ ey e
f oAV g5X4XM3XT

Piwot bolt 95X4XM3X7
Cp3iXp5.2X2

AR
Spindic

16X5

rg. @a7Xa@l5 A F A b
earing. g7Xpl5 thrust

@\Fw #5Xe12X1 5T

Ky EILPMSX IO
Button holt M3X 10

. Tk y—
\‘B]adc holder -~
~.
Fh— ¥ — Assy TIRW 3 i
Blade holder assembly
(Factory assembled)

T~

21




= —EOHEI

15 Seesaw assembly

@ 1]

LT A
Mixing arm

Brg. o4Xp8X3F7Z \

i
\
M26X15CS | L OEX a5t

¥l TEW / %

Brg. o4 X@8X3FZZ ... 4
.@ B Bre. p4Xe8X3FZZ(H A5
Brg. p4X@OXAZZ oo 2 Bearing p4Xg8X 3FZZ(Press fit bearing
© B - T
M2.6X15CS oo 2 \\/f/ ~

< /
© Brmm - [ F A
M2OXBCS ., 2 C a2 6Xpd X 4F 7 \ L "_l‘ M2.6X8CS
8 G /\ Brg. AAXpBXIFZZ(E A H) -~ @

m‘ P e \\ Bcaring g4 Xa8X3FZZ (Press fit bearing) £
M2X60S e 4 @ i _\_‘}_ \ Bre. sXpOXAZZ(E i)
@ D: / g:csaw , Hearing 84 Xg8X3FZZ (Press fit bearing)
Brg. p4Xe9X4ZZ(H A ) S
] , € 02.6XadX4F
Cp26XpdX125 ... 2 Bearing pdXo9X4ZZ ( Press fil beating)
ﬂﬂ A * & Caution
Cu2.6XadXaF .. 2 XS LGB BT A EhET Y=V —ORFEMEIIIREEC L&,
i BAT I8 W, Note the direction of the seesaw.
Set the position of the mixing arm in any way desired. .
EX ¢S4 -2 .. 4 [A] 5 B2z
EX 05 ball PN " View from
@ 1 58“ Large DT 2
- ! 3} (FREE)
Q*Wﬂl T e, 4) e . When using the Q:f
5 B % setting (standards
High mobility High qlah]hty ) "
Iy
elyey 2
‘ D, TEEHT LS
When using the
D or {3 settings

Brg. mx«;sxwzi \ .
C 02.6X0dX 125 \\\ =X o L] i
% \1°>.6cs P
C a2.6XpdX125 - @ % / oLTFW
Note: | — . File this side” /, .

To remove end play of the mixing arm on the step

collar, lightly file down the tip of the smaller y ¥

diameter of the collar a little at a time until the arm M2IX6CS [.f' ‘?

pivots smaothly without end play. J e ‘
EX ps— gr7rw 4
EX 45 hall

Brg. wdX 8X3I’Z,Z
g @dXp /

|
AL LTT—4
Mixing arm




ARE T — LEROHAL

16 Stabilizer control arm assembly
s R

© Bomm

M2X8CS e

MaX48S o 2

OCT

Py FrF oo 4

Rod end

/

B AR 4 2
ZAP A GAP CA+

Quick-dry adhesive
ZAP A GAP CA+

1
ik R
Set temporarily MAX48s !

ASV I hO— T — 4
\ Stabihizer control arm

AHEITAF—s—
Stahilizer bar

BERE S A
ZAP A GAP CA+
Quick-dry adhesive
ZAP A GAP CA+

t

R ik
M4X4S5S Set iemporarily

AFEN—Z b wri—y
Stabilizer bar stopper }‘(

AFVI A= T — A
Stabilizer control arm

N ASEG 42T L al
Stabilizer control rod

Stabilizer bar stopper

Z A K 25 —MIX63 (pih — )
Cross member M2X63 (g3 ball)

ARES A =2 b — 0y F (2 set)
Stubilizer control rod (2 sets) -

| i
O = UQEEID
L 24mm

4{mm

23



TR IR A

AFE T L — FEBOHAIL

17 Stabilizer blade assembly

O 0

M3X358 i 4

A iz & caution
AFEZ by N—OHRICTEFBCEED,
Note the direction of the stabilizer stopper.

M3IX358 AFETL—F
Stabilizer blade

40
Threads

AFE 74—~
Stabilizer bar

e =3

ZFERA byt

Stabilizer stopper M3IX388

pd 7 I A b (FSLE

p4 weight (pre-assembled)

@ 2> Cagvice D>——

7 xAd MIRD S LA RET T,

MITHFL L > THEFADEES LT3y

It is possible to remave the weight and set it depending on the
desired flight characteristics.

A * ¥ Caution

AFED A —ri—
Stabulizer bar

AFETL—F
Stabilizer blade

M3X355

5
Adhere

Faw T
Cap
AFER by aN—

%H%ﬂi?ﬁﬂ

@3 weight (pre-assembled)

A i & Caution

ZEESAH T L—-KONRSAERY, BLA
WCF—ThELBOTHEL TS,

Balance the stabilizer blade by wrapping tape or
applying stickers on the lighter end.

==X O

AFVGT AN —TFL— Fhasidd f1F—
DL RO LV LIPITTAL IR,
The stabilizer blade and control arms must be paraliel,




18

O—%—~Ay K&/ 4v 2Py bEB/ AT v a7 b — FEBORIT
Rotation gear, washout, and swash plate installation

—

\

© gy

M4X10CS

© B

M2ZXBCS i 2

© f

M2F 2 b o 2
M2 nut

@RN

M3X355

BI-t | 2y F o OB
Fig. 1 | When the pitch is high
ey =

Center hub

s

P Stide block
ZOHEEED
2%

SUTARATIR
Radius block

/1—74 AT

B2 | ¥oFdg o

Fig. 2 | When the pitch is high
Ty A b ¥

Adjustment rod S

¥ Adjust
fdﬁ[fs;ﬁc i the length
length -

e o)
@

Vo
TIATHLAVERIIT S,
Adjust in a way us to prevent
interference in this arca.

Fig. 3

A2 et
Frsi--Tigati—) j
Upper o5 baii of :
the swash plate \

-

&

Ay 2 l—}F
LT Dass—

Lower 25 ball of i
the swash plate

AT

| Bk L

i Center shalt of the sait's body
[

=132

| AFETA =i

l

i Swhiiizer har

M4X10CS

FUTATIy IR) - U TiR w758
Tl DB AT A F7Oy O TFRE £ .7
VT ATy 7 OE X OGREAL B -l % 0
BB &7 2 T {230 (F-1)

T H oy FPETIVHDBII T L N—F — %o
I s TE AT v o T vti—FL—F k.
A varT b2y e — LT —LOMIT
Frr FEUFEFELRV LTI v AR
Uy FORsSEHEELT 780w, (K-2)
LLEOHRE O BETELNLAT. ATy 22
FL— b@RTET vri—Np5EFE — VA -5
FhslE BhoRLEINLTAIES S
Fe =PI R a3 T VT ATy 5 %
M2XBCS S M2 v TR LT {23, ()
b, EREL AR ERORITI. & AT d T,
First, set the bottom of the stide block in line with the
end of the radms block pins with the pitch at full high
after having completed the adjustment of the linkage
rods. (Fig. 1)

Next, with the pitch at full high, adjust the length of the
adjustment rod in a way as 1o eliminate interference
between the upper swash plate and the M2 rud end of
the washout control arm even if the elevator deftects.
Fig. 2)

After havirg compieted the above adjustments, view
the unit from above and, with the fower and wpper 25
balls of the swash plate perfectly aligncd, sot the radius
black with M2X8CS screws and M2 nuts in a way as
to make the stabilizer bar parallel to the enit's center
lize and the inner and owter pivot holis on the swast:plate
are chgned. (Fig. 3}

More accurate phase adiustments are done through
actusl fAisht-testing.

f

(%

EXZIT7TA7OuS
EX radius block

s

((

4

NS

FCD

o \
s
S

e

72

g/

M3X38S

g SRl
Washout

Ao a7 le—h
Swash plute

EFOVHE RN
PEIPLEN: &

Attach 1o the lenger
pivot bels.

25




19 | | 2L 7 FEVFLA-OBA
Collective pitch lever installation

Ll b F L 8= (R)
Collective pitch lever (Right)

Il by TR g

Collective pitch boli

M3IXBCS
M2X6CS

EX a5 F—&ff
EX @5 ball with stand

4
O

FPUOAA L IS—MIXAG ... 2
Cross memberM3X40

© g

FW p5XpHOXIT

~

© (1

EXusH—Eft o
EX ¢5 ball with stand

O

CopdXp?X1S5 ]
.

"/ﬁ Z AR LA --MIXAD
/{.“@ Crass member M3X40

CodXpTX1.5
*Note
Do not ieave out!

(VK3 €T O | i
@ m aLZReF e 7h
Collective pitch shaft

MZXﬁCS 1 M3X8CS

M3X40 7 A A —

Cross member M3X40

" Tl R F R b

FW asXalOXI1T ..o 2 |- FWaSXel0X1T Collective pitch bolt

IL T F L i (L)
Collective pitch lever (Left}

XBILN—/IHRLN—O#IT
X-type and aileron lever assembly

20

EX g5 F—
EX ¢5 ball

@l 7 FW

X2 1—(R)
X-type lever (Right)

(@ @m "\ Be careful not to overtighten the 817 W i
MIX6CS n M2 x 6CS as the piastic arms may EX p5R— N

. break. Smug them so the balls MIX6CS EX g5 ball

®) cannot pivot (rotate) on the screw.

EX g5 — I i1 EX g5 F— MIX6CS
EXe¢Sbal EX @5 ball "’frr,'@

. S #1.7 FW
© | MIX6CS o s M2X6CS
12 T SRR | EX o5 ball .
1 EX g5 F—J
ey 2w oy P
~ ’ Wﬁﬂ'? Fw Ailcmn/lcve\r EX g5 balt LT EW
@
(}/ #1.7 FW
M2X6CS
oi.
EX g5 - —b
EX 05 e EX @5 ball
a5 F—
EX ¢5 ball /Q\
; M2ZX6CS
[ . EX @5 iF— -
A ¥ _Caution EX 4% ball fl\
D= OR. EX$SE—INDOBRYF - BBOEIFOy N ol 7 FW

él:\fz FETETIHE FRABPEVYAVRETHIWE TS

When adjusting the linkage, if the boss set on the opposite
side of the EX o5 balt interferes with the rod end, use a file or
something similar to trim down the part of the boss that comes
into contact with the rod end.

XEL2i—(L)

X-type lever (Left) #LTFW

26




21

X /A0 /T LN—— LT LIN—ORMY
X-type, aileron, and elevator torque lever installation

Brg. pd4XpB8X377Z
X8 L /¥ —(L)
X-type lever
{Left}

Cp3XasX]

-~ ™ Bre. 44 X8 X3F7Z
B ;'{ TID L L—
\——j ‘l' Aileron fever
Brg. ¢3Xe8X4ZZ ... . 2 /% ! /

: M2 6X8CS @ - 7
ﬂ ) \
= -
Breg, gdXp8X37Z ... 2 Brg. @3Xa8X4Z2
C 3Xa5X1
Brg. pdXe8X3FZZ ... 2
M3k At h
3 nylon nut
M2OXECS 1 A -;i :-%;‘ Cal.ltion
O WHIE5LaL 7 b
MAXASS 1 o f;j;“, R B | xH LS (R)
BEFHUET, X-type lever
The collect pitch (Right}
CRAXPORS oo I bolt may break if
fastened too tightly.
CpdXoOXT i 2
Cp3XedX1 ... s 2
M3F fOooFwh i}

\ M3 nylon awt j

A & caution
Tlem—F— s L=l
e e AR T 1At N :

ZE 3 IEn T R . Elevator lever i
Instail the elevator torque lever //__\\ \ A
perpendicuiar to the elevaior lever. i i I
~ .,@ '_'_éf"G)W
ILA—=F =L
Elevatar torgue lever

Brg. $3Xp8X4ZZ #,"%
MiFA B2 F b

M3 nylen nut

A\ x B Caution

BHIESREALI M EYFHRILMY
hagardbvuxd,

The collect piteh boit may break if
fastened too tightiy.

r— ABOML
Case Assembly

@]

WLt mvlon not

A = & caution

Brz. 93Xp13X4ZZ AR b T Tt E)
/ _ chlt pulley (with attached shaft)
o C#IRORKLS 7 FAIL TN
‘ / yd Timing beht
M3 F ok ~®, / ~
M3nut %

=LA
Tatl caze (Lefld

Useg the provided 5 x 7 x 0.1
shim if there is end play on the
output shafl in the tail case.

F— A —A(R)
. Tuail case (Right)

HEOBRIC L ®

A XA RE, FWOEITAEY, FXE2FEHNLEOT &L,

To reduce the risk of damage, Jo not bend or seratch the timing belt.

. R —

ey ! ]
MINT5CS Set temporarily




F— Ny L T EROARIL
Tail housing assembly

23

\

©

Brg. 94 Xe9X4ZZ ... 2

e
©]+10]

Brg. ¢4Xe9 A 7 A I,
Bearing p4X@9 thrust

©1

Brg G3XPINI oo, 2

EX g5 - L({71T)
EX g5 ball (with stand)

F=LTL—FFrLF—(B)
Tail blade holder (B)

MZXSCS

@@mﬁm

M3X16CS .

© |

FW a3Xa8X05T ... 4

M3 F sk
M3 nylon nut

M2X8CS

A F £ Caution

RO EOE V\] EOHRINT

Smaller hole Larger hole
TN
Tail housing

— ey
Tail housing

|

Brg. adXg9X4Z27
Brg. g4Xg9A47 Ab
.- Bearing @4X@9 thrust

P A RFLET,
Apply grease

FW g3Xp6X0.5T

Brg. p3Xa2X3
T=ATL—FRl¥—(A)
Tail blade holder (A}

BRAATCE AL,

EXpSH— L Ef 2 : . .
EX ¢5 ball (_wi?h stand) Fasten tail blade so it can slightly
o /| piver.

.

ﬂ FW p3Xp8X0.5T

FW 03Xg6X0.5T oo 2

@ @ 4 M2X8CS

Mot b ) FW p3Xd8X0.5T M3X16CS

M2 nut T~ 7 L— FL=02 For ease of assembly,

@ Symmetrical tail blade L=92 glue washers to tail blade.

m;:y;sﬂt{f L 4 A i ¥ Caution A £ & Caution

© FonTL— KB B BECH TN TL— KL RUT ATl — Rk
NE—DREICTERCLE L,

Note the directions of the tail blade and
the tail blade holder.

F—=IEYFTL— MO

24 Tail pitch plate assembly

—hMEyFFL— b Asy TEMTE
Tail pitch plate assembly
(pre-assembled)

274 F#E
Shide shaft
E' ¥ #gL5 N
E-ring wl.5 i T

Groeved parallel pin 62X11.6 —‘

-

T F) e
Tatl pitch link !

EY »¥ul15
E-ring wl.a

— ¥y I F L=}
ail pitch plate
5

U A ‘E’3?TE:”.>@2XIJ.6 "‘@@ \

EY 7l 3
E-ring ¢1.5

/"“
S U EETE ppaX 6
= Fy sy v Grooved parallel pia $2X11.6

Tail pitch hnk

EVJ 2 715
E-ring 1.5

-

Brg. 46Xa10X377
FW p6X08X0.3T

p- MaTF v b ET
oA \ MG nut {thin type)

Brg. pOXa[0X3ZZ

WHir— Ly FrL— LK
W-type tail pitch plate boss




TN L TEROBSY

25 Tail housing installation

(e}

Bry. ¢4Xe8X3FZZ . ... 2 r_T
M2GEXECS oot 2
M2X6CS o 1
© Ll

M3XSESS e 1
FWegdXp6X0.5T o, 2
EXpSH =M i 1
EX@5 ball

HAPFE oMIX63 2
Guide pin M3X6.3

EWHLT oo 1
N _/

A = caution

A i+ & Caution

Y7 rOERCEHETHLALD,
Align with the shaft’s indentation and
fasten.

TN
Tail housing :

THEyFHLFE AL 7=
EvyFTL—bOR/IZIEEDI LI
BT EEn,

Install the tail pitch guide pin so
that it fits into the groove in the
tail pitch plate.

M3x55s” f

F—AT =)= x 7k
Tail pulley shaft

# 4 K1 M3X6.3
i Guide pin M3X6.3

]
i
\'\ .-~ Lever collar

M2.6X8CS

FW gd4Xg6X0.5T

/,// __FW gdXp6X0 5T
L’

| - Brg. ¢4Xe8X3FZZ

b= A—

y F =L i—
-~ Tail pitch lever

\ 5
\g | oWl
ié EX p5 H— 1l
" EX g5 ball
\
Y - M2X6CS

Brg. g4 Xe8X3FZZ

F =T — LA TEORS

26 Tail boom pipe installation

Completely fasten

AT — L7 — 424 FL=805
Octagonal tatl boom pipe L=805

S




F — LB OB ‘
Tail installation M3 A0

M3 nylon nut

27

N

(__
@ (>

M2EXE2TS-2 3

© (jmrms

MAXI2TS-2 e

IR b

MIX32PH e 4
M3IF SO F 7 b o 4
M3 nylon nut

\ b

For b

i

S ba-LHAN
.. Rudder control guide

/
/-
g
o
e / /," ! “
g - "%% ‘_/".» / \‘
" I TV P
s I ? -
e . 3 Sop e
T i ‘[/ M3X.2PH’., //', /
%4,, ,/’ o j"
i / .' -~

A o P
&6 MAX32PH - 7/
T

’

AT — T — boi 4 TL=805
Octagonal tail hoom pipe [.=805

A
R R e ST S

'} .,
-
7
7

M3X12TS-2

Timing belt

‘L;iﬁ 4 b { O /

1 A 3wy~ b, P AN ‘
ECE LT, LAV e
EOFT, /

2. ~UL ORI AL L e

Tail pulley

Cr e P T =
Timing pulley

A Caution

1. Adjust the tension of the timing belt so that the two sides do not
touch each other when gently pressed with a screwdriver or other

tool.
2. Check the rotational direction of the timing belt.

F—b7— LT — ABDORIL
Tail boom brace assembly

28

© Frm

M2 OXBCS e 4
M2

TAE LA
Epoxy adhesive

-

FobFU— A =
‘Tail boom brace termin

al

M2.6XBCS

HXHCS
TR LA

Epoxy adhesive

M2.6XROS

G A=A e A
Tatl boomi brace

I




29 RROEAY

Stabilizer installation A 3 = caution
BEANAY FLAETROL 4 5L
RO HT € AR,
e Y Install the stabilizer belt (Lower) as shown
in the illustration below.
i
FW pldXe9XIT ..o 2 Front ‘
) “AREAEY
@ m E ' Inclined
MIXI5CS oo, 2 L E
©) M3XISCS © T

M3X35CS 2

KERR
@ W Horizontal stabilizer
MIXIECS oo 2 / B/ R
P P Stabikizer mount (Upper)
| o ! yd
A MIFATTF 7 b, 4 ! e
M3 nylon nut 7 g
N J | o : P
‘ ,/"/!
\ o R R

Stabilizer mount (Lower)
.

M3 F 112+ b
M3 nylon nut

T=LF =L - 7
Tail boum brace -

COM3FARF bk
M3 nylon nut h

M3X30CS
s

FW g3XabX1T

A
@ !/ maxiscs

- ) s No! /
] BEER S f
A & & Caution Vertical stabilizer - Ry

IRETORVFTATATORIHF . BRCHLAZTATLS
o, FSL T EEN,

Check that all screws instalied until this point are properly
tightened. <

31




H —ROEAT
Servo installation

30

T lN—F—df—K
Elevator servo

@ (s

M2 6X16TS (FEET) ... 20
M2.6X16TS (with attached
washer)

M2.6X16TS
M2.6XI6TS (with attached
washer)

A i* & Caution
FUOEHFIRIOAy b F2ERL
VLIS, FBELTES WL,

Make sure not to damage the grommets
when tastening the screws.

A1 bt —K
Throttle servoe

M2.8X16TS (M & ft)
M2.6X16TS (with anached
washer)

by A, i
Alicron serve

M2.6X16TS (E%ﬁ)
M2.6X16TS (with attached
washer)

3 == .
JEH—FETL—b A I & Caution

IS servo plate

H—FDREZILER
Note the direction of the servos.

o FT PR —

/ Servo mount spacer

DB TREAL TSy,
Vo — o Use if needed.

Pitch servo

M2.6X16TS (%)

M2.6X 16TS (with washer)

Servo brass eyelets are not used
on collective pitch servo only.

A =+ B Caution

ZH~02 b O YK EREROBICS A
AT NF—FBWUMTTEZEN,
Install a noise filter beiween the rudder o >,
control servo and the receiver.

. M2.6X16TS (&1
I =gyt H—FK M2.6X16TS {with attached
Rudder control servo washer)




31 cAET - N @m E40)): 1 4k)
Receiver and gyro installation

A 2 & Caution
SERNA TV —BUTN =T LR EIlBRAK TL
N FEHETTREL T A SN,
Wrap the receiver battery with rubber foam (2513-052) and
secure with an elastic band before mounting it.

il
Receiver

SHEHER T
Receiver battery

T~

w7 —7

Double sided adhesive tape

A 3 & Caution
F—EREY i A BRI TG OF AR
EEEFTHIREM2 TS,

Make sure to thoroughly clean any surface
where any adhesive tape Is to be applied.

© Hmm

M3XBCS e 2

©0

MiFA O Fe b
M3 nylon nut

M3+ 4 asgoh

M3 nylon nut

ALy FTL—h
Switch plate ‘ /\L\%ﬁ
/1\§ - e
/W/;M/’
AP fEOSRY ﬁ &
Swicth mounting screws M3IXECS

PRAOT T
Gyro amplifier

Vrdat—if

Gyro sensor parts

w77

Doubtle sided adhesive tape

A ¥ & Caution

FrAOE Y —HICERHSEEBYET S v T
DORENBRZH > TRUAT TS EE L,

Note the proper direction of the gyro sensor. Install
the gyro following the instruction manual.

At
Switch




32 H — K OEIEREES

Checking the movement of the servos

TEEIZAZMIIRERAO Ny 7 —OREEIT T
é l‘ ‘0
Make sure to fully charge the transmitter batteries before starting.

R A OB S, EERO V-2 24 2 F 21
BT, FEOBRIVEH LIy PLTEE 0,

If the servas are rotating in the opposite direclion, use the
transmtier’s reverse switch and set them in the specified direction.

ATSPNEEF

g—(ZO0-)

Aileron

Low {slow)
Throttle and pick

INTIH—R
Aileron servo

ATy —iR
Throttle servo

F¥ T D=l =
Rudder control servo

34




33 A—4Avy FBYDY -
Rotor head linkage

Oy FIeF i B
Rod end

B S P
Pitch rod

XL LFT—A0YN
Mixing arm rod

VoFaok (
Pitch rod ™

\

IR LT —ATE A & & Caution
Mixing arm rod

JL—-FRfTg, ERIIE Yy F%

EyF O F(2set BoTHEEEITVET.
Pitch rod (2 Setsl)ﬁ After installing the blade, measure
mm

the pitch and re-adjust.

IFLLYT— LY F2set)
Mixing arm rod (2 sets)

o Gamm "
It

,}
A= T30

#Hr _ #46mm  Approx. 46mm
Agprox. 1 degree T o

35




34 LLN—aQy -3
Elevator linkage

} El’f/\‘“—ﬁ'-l?"}"(.? ts }
(@ @Hm Elevator rod ’ .

1
M2X6CS ... .2 H%H‘%“‘.
T =50
@ B #97mm__ Approx. 97mm
M2F v b 2

A xm TR =g bl =T (2eets)

X-type lever rod/elevator torque lever rod (2 sets)

et *45mim
EX@SF— 0 .2 N
EX 95 ball

’ #132.5mm
@D Approx, 32 5mm

0w Fxrep [T
Rod end A Caution

@ ﬂ Make sure all rod ends
FW LT o2 pivot smoothly for
_ "

optimum operation.
A A & Caution

&
B XML g
EiZ sk 5B

TR ED,

XELsi—

g AP N Wy thyk
X-type lever rod/elevator torque
lever rod (2scts) \

2 \\

\

\

Install the x-type lever
with the wide end up.

KinbiM o Pk

! . Il —F—muk
Screws included with servo

Elevator rod

EX gsa—

EX 5 ball NEX6CS
OO/ OO

t—23

AT w2 L — hop FrE, X
g‘_jl/f\“—(L)g-_-I.]/f\’g?- Rz

AR S A 7.

P Il —
F-Qy FTDhEs+

o
With the swash plate horizontal, connect
the x-type iever (Left) and the elevator
lorque lever parallel with the elevator rads.

E—-F] Mode 11
ERBOAF v s o E
Position of the transmitter stick.

EIREORAT 1 9 i PIRATRY A
WEa— I VOB, LD LS XFL
AR ik b 2 L TR ST L,
ADU Y M OREEHER BOVy F EA
FHEEL T A,

With the transmitter stick and the trim in neutral,
adjust the length of the A rod and then the B rod in
order to get the x-type lever and the servo horn

perpendicular to cach other ag shown in the
illustration.

A 7 & Caution

ALBORSRIHY—Fiz k-
TREVUET,
The lengths of the A and B

rods vary depending on the
servo.

36



35

Iiaronlir—o
Aileron linkage

+*

A

Caution

| Make sure all rod ends pivot smoothly for optimum operation.

- ~
© Bmm

M2XeCS . 2

© f

M2F % b o 2
M2 nut

EXagS5F— .2
EX @5 ball

T O ler i) ATyl a39F
Aileron lever / swash rod
XML 3= Tl i—1y K
X-type lever / aileron lever rod

Ty ea Tl PATAKCEIIRB LD,
TRyl AT a7 L— b
ETIAO b — A vzl v F

TonEI Y,

Connect the x-type lever (R-type) and the
aileron lever parallel to each other with the
aileron rod. With the x-type lever vertical,
connect the aileron lever and the swash plate
with the aileron lever/swash rod in order to
have the swash plate horizontal when

[\

viewed from the front.

Al

s o P R TEg Gy SRV B £/

Aileron lever / swash rod

45mm

XHE s/ T L s— T v K ( 2scts)
X-type lever / aileron lever rod

45mm

: T D O)
#727.5mm ~
Approx. 27.5mm

6T

!

i

#J32.5mm im
Approx. 32.5mm

LTI TIy N {(25ets)
Aileron rod (2 sets)

65mm

g
@Ei.\m

Ea e
_#49mm_ Approx. 49mm |

KB L~ (RENE T LT b g
Floez LAl g oy FT2
TEI Y,

XRL A WEEON, finLRTA

ollo

oo

£~ F

EEWRO AT D E
Position of the transmitter stick,

EEED AT 4y Iy M-I NT
Hia—1rI3 Ao, FoMO LSS
= bk = 2 A00° IZA D ESICL
ARGy PORIFEEE BT RS

FREL TS,

With the transmitter stick and the trim in neutral,
adjust the length of the A rod and then the B rod
in order to get the x-type lever and the servo homn
perpendicular to each other as shown in the

ithustration,

A #* & Caution

Mode II

)
XA
i

I

P

F—RiHEOFY

Screw included with serva

AAAD)
%

~ U

Sl Ve
| Q "‘\\\:Qi(

p) A
S
T

W,
(2
O
3
&

oy 7w B m SV3
Aileron rod

HE L

on the servo.

AEBORIRBY-—FRILE-TREVET.
The length of the A and B rods vary depending

Paratlel

A I & Caution

XEBLas— Ry EA L
D TR D N 5 A
I8V,

e
Wide

. pi—
Install the x-type lever with @@

O
X

]

the wide end up.

Fu

Narrow

Towards the nose of the unit

Servo horn

\ #—Fk—> MZT v

M2 nut




36

ALY T4 TEYFOU =2

7 Fo4oTE
vatch rad (2 suis)

43imm

e B2l ) |

-

A=

Agorex. 23.5mm (Approx. 2500y

923 5mm 1
i [£926:mm) ;
!

f e ri= STRIL -2 9 b
Calleetive pitch bever/T-type lover ol

60mm (65mm

Fa42ms (F7

Approx. 42nun (Apprax 17?: n)

sst-eagle FREY R@»é

) RoRE

e

ITLTF X,

For the sst-eagie FREYA, rtﬁ-:r to the lengih iz porentheses.

Coilective piteh linkage ’
4 Ty
© g
MZXECS oot S | piE 30 i / M2XECS
T type pitch lever S EX§ = AT

@ @ / FX ¢ 5 hull wuth stasd
Mg imj P oeereemreneseresisesennns 2 @‘3 N
) . , LIFW Q
EX 58 = i v, 5
X 45 ball EX § 5.~k

EX {5 ball

MIX6CS

@i
. e a 1s B 1
ril (.j/ }‘\i: i B The ‘.;f['kci part
0 Il

"
© | {CHECK!]
FW ol 7 oo

)

A 3 & Caution

FOFHHFRTOLy PSSR C
£33, FRLTCEZ L,

Se careful to not over tighten the
screws and possibiy damaging the
servo gromamets.

; @\M}‘ffﬂ‘/')‘vb

C3IXTX6S

M.%XQ}

M3 nylon nut
$ 3 $IMIFW

VYT 4T F Ll )
THIL JS— oy F -—-_‘
Callective pitch lever/

F-type lever rod

TLET 4T Fa
Callective pite b rod

/) {h e ?ﬂi I
W rr"_l ey _“ Lo =
OO ﬁimﬁgl ]

A W
# '7=i‘i=|
- Mode 1l A
HEBOATIOEE

Position of the transmitter stick.

EEBOAF v I —-bF AT, b
LAffna— b7 O, ERHALHIIEEL

P

e,
Im-ll":‘&“ng

ANOFEF LT FEREL TS 80y,

Adust the rod collective pitch as shown right when
the throtile stick of the transmitter is in neutral and
the trim is in neutral.

A\ 3 Z Caution

This drawing shows a state when the pitch curve setting |\
of the transmitter is set al 30%.

| ( // (
EEROE vy FAH-THREFORDEBDEEOETY,

M2¥ 6
Ex;”,,L C\Rﬁ sCS |
EX 5 5 ball yf%

M2F o b b/
M2 aw

/,{@ (

\ . S1.7FW

@ T -
Serva horn

2
2

= ARG 2
Screw inctuded with servo

Towarids the nose of the unit.

Servirhorn

Honzontal

PJra!!C!

38




37 Thrcttle inkage

2By RO -

" ™
@)
MEXBCS e I

Wy B W o
Rod end

@ !

\\}“WQL? e 1

r2

(D —Hh— Y IZEX o5 R - LR R fF £ 3,
(1) fnstall EX 5 ball to the servo ham.

M2t [
¥

A
EX psd— i
EX 33 hall

M2XSCS
J

R o
Servo hom

(3 Aaeblo s FEZOMITE T,
(2) Instai ihe throtte rod

Aty bAF K- OEEEMEL T, Bk =027 o
Bi

THER S LE T, SEELIA L

MUAECLET

Adjust the position of the thrattle servo horn. Adjust the angle using the spline of
the scrvo iiotn The angles A and B from the point § should be equal.

Aitub it — o
Theottle serve

s
-
R

= : o I
I 7 e
o) §§§b=

.

Talikal b,

EEBOZT v Pl AEZT Y P —HOBEREF FED

The relation hetween the positioning of the tiansmitter ssick, the trim, and the
thrnttle servo is as shown beiow.

ATvhl A
TN E
Thinttle A

at Tl high

4! A

AuvkilB AOutil C

T AR SR, IV AT B
Throttte B Throttie C

at igling at engine stop

i o

CInElEnE

iy i ,
el eholele
!

E—F1 Mode I

FSSE AR
Thiotthe rod TS

#35Tmum

Approx. 57mm

Sarvo horn assembly

e =i
Towards the nose of the unit

ATyl i—
Throttle lever

FAwE I ol
Throitle rod

FoFIFRORY

Serew included with the servo

3
13.5mm
¥

F—F Made {1 E—F Mode I

@) EEHEOATy PUAT L 2 ¥ ETAALIIL
JoEE, A0y b= T AN, LB S
(2, Adv hray FoRSTHELIT,

(3 With the transmitter stick a1 full high, adjust the
length of the throtile rod 5o as o get the throttle lever
at full high.

i
OlUHOio)

E—F1 Mode il

@D EEROAD Y PAAF A vy EAT—IL,
ATy rRb)ARAT—{ILIEE, AT}
ML AR I R0 — BT R B X SID, BEHE

7 ¥ ATV
JR  TRVL ADJ
7 EPA

AU —OEETERE TS0,
FEHEE T0% ~80%

(&) Put the transmitter's throttle stick at slow and, with
the throttle trim also at slow, set the transmitter values
(FUTABA, ATV, iR, TRVL ADJ, SANWA, and
EPA) so as to get the throttle lever precisely at slow,
Standard value: 70% ~ B0%

39




Rudder linkage

(0 puw )

M2XECS i |

©

M2F o b B
M2 nut

EXa5 =0 e 1
EX 45 ball

O

T NIV o 2
Rod end

@ 1|

\FW¢ J

Rk =2

Servo hane

AT — LT 20847 L=805
Octagonal tail boam pipe L=805

EX p5h—ib
EX g5 ball

e [ =B b
,,-'/ Rod end

\“‘7“"‘“‘ '
% M2X167 L4 RhrT

M2X16 Adjustment rod

@S F¥ -3 bU—NTYF L=730
#5 Rudder control rod L=739

M2XI167 v Arayf

M2X16 Adjustment rod
F—FI A EORY

Screw attached o the serva

AN

|
@sa@jl
L !

TR
AT A9 ML
Za—FFN
Programmable
transmitter .
neutral Stick and trim: neutral
[ jﬁ. _ " _
J TN T = b3 TI LT E A O B (DEE)
_ Perpendicular to the tail boom pipe (initial seting)

BRE A0 Fod) » VDEERII L s TEELEYNT, 754 K

powardsthe W — ——< Yo 2 UTEBIL T,

front of the unit g Position changes depending on the rotation speed (rpm) when

S M FL i bR hovering, Fly the unit and adjust accordingly.
Tail pitch lever Top view

40




AA LT~ FOHEIL

39 Main blade assembly

© B

MAX35CS

Ol

M4+ £ 2 Fw b
M4 nylon nut
A

N
ALY

Tl Fakiy ¥
Blade holder

®

Md+ A3+ b
M4 nylon nut

AL T L =Ko AR ET,

4 X 22X 1KDC-B(FW)

A A 2Tl — FORAA12mm
WOESIIERLTT &Yy,
Use for a main rotor blade 12mm
in thickness,

)

A * B} Caution

Balance the main rotor blade.

1

: ’ M=
\—____ . "

BuFliy— 7, Fh-rLhrkEExET
Apply tape or decals to the lighter end.

AL FTL—NIB(BEILFIEEHHTET.
Tighten the main blade bolt snugly so the main blade can
pivot slightly in the grip.

41




FvF/Z20v MILDEETE

40 Pitch and Throttle Setting

Vo FOIEE Pitch setting
(CmF—F—liarEa-y 7R3 EFROLOTT,) (This data originated from the use of a programmable transmitter. )
I i, E’.*"H wrr—&iorhEkLES. *Varies depending on the engine, fuel, muffler, etc.
—HEHEHETT.
[E—F1| [ Modelt] L7 il Ry N—TF - L F D A—bO—F=Vay
ﬂ;;@ i:@ Hovering Loop Roli Aulo-Totation
- j - oAy F X o . o .
;IL, n High pilCh 85 ~ 1) 8.5 9 6.5~7 8.5 M) 11
=Inare Yy
@“]Q ﬂ" RN A 45 ~ 5§° i .
Hovering { 3.5 ~ 4.5%) 3 -1 0
il I
J0s @i -y F .
g Low pitch -4 3.5 6.5 85~y T

®1HE EERANF-2 - FEERLTES:,

*]  See attachment for transmitter data.

¥2( ML, 0404808 WC A £ > 7 L— FIid, (M489 EX A A 7L — FEREOLOTY,

*2  The data shawn in parentheses indicate values for when the 0404-808WC or the 0404-809EX main hlades are used.

A = & caution

S EOR -8 v FHF - 2513-040 AL T A2,
Malke sure to use only Hircbo manufactured pitch gages (2513-
040).

Vo =% A f 27— FOERHPH80mm T L
lf)gjtg AFEG AP B RPIILTE v F =3
TN £

(A /7‘1/— FELLELSEYTED Z4,)

B Install the pitch gage at approx. 80 mm frem the end of the
-~ E80mm main blade having the stabilizer bar horizontal and measure
. Approx. 80mm with the pitch gage. (Lift the main blade slightly and measure.}

J«L%’fti‘_tf TR I,

Lift slightly and measure,

! */' Fh— 7WQ§E% L e Pitch curve setting
REOITWHE, THEHOTOROFHESL TR 23, For the setiing methed, refer (o the instruction manual of the transmitter used.
rri{f\”}_‘xﬂ‘ Jlrfjf#: -7 3D 1—1;!2?—7‘?'&-‘}5:/
-rotat
ovenng 100% o0p 100% Rolt 100% 100% WO-TOAHON e
p .
— ~l rd //
50% 50% 50% 4 50% 50%
r v
0% 0% 0% 0% U%
RELLNI- A48 R AFqodad  RFLNITe TFoetiy RFiodcaf ATEeYU REqgriHY RFFgerad AFOetiOe REooridy aFc yong RTOOMIG- AR v 2c.biad

Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High hnck Low Stick Cente Stick: High Stick: Low Stck: Center Stick: ngh

AUy b UORRE Throttle setting
(CnF—y =33 a—yTUREERDL D T3] (This data originated from the use of a programmable transmitter.)
mryPe, B w7 -FINELELTIT. *Varies depending on the engine, fuel, muffier, etc.
R EBETY, General guideline.
RSV w2 be;‘?[;;f*{ UE}]III% D F—tO—F-i g
Hi i 0 _rotar
overtng 100% 100% 100% 100% Auto-rotation 100%
/ d ] 7
e |
50% 50% 50% 50% 50%
y :
0% 0% 0% 0% 0%
AEEEE AN E N ETRY 1A E PR RN B C S s B & N A E R BT R L A L S T A S A L C A I SRS R T E R R TY 7 ) 3.
Stick: Low Stick: Center Stick: ngh Suck Low Suck Cemer Stick: Hsgh Stick: Low Stick: Centes Snck ngh Snc‘k Low Stick. Center Stick: High ij j :;} s }{- 0}51.); IF ya} IJ_’; ‘Et £

The engine shall be in 1dle
status or off

A i* ¥ Caution

COBRER—BNEEyFH-TTT, This setting is for a common pitch curve.

(A Ea2—47OKRBAROLOTY .} {Obtained when using a programmabie transmittcr.}
I T e BE. T 7B Lo TRREZIGAPFHIET, May vary depending on the engine, fugl, muttier, ete.
754 b ELTHERBLTLESWL, First {ly the unit and then adjust.

42




v /X / E—-DOMNRT

41 Cabin and canopy treatments

By romLt
Treating the cabin
HOUR v OFRERSE Ay L ETHIRLTE
S,
Before assembly cut off unnecessary parts from the cabin with a cutter
knife.

A i & Caution

ZOFEEIL, DI TOHETT  HHdI I EHD
FAEET Ry R DR - L O R
RREREADLAS BAIIATIT TS,
The hale positions are to be used as a guide.

First, make a small hole and, while checking the
position of the cabin's cross members relative to
the holes, graduzlly make the holes bigger.

810 7T
Make p10 hotes

W ke
Washing
Frll by KCkwIT,
Wash the cabin with soap and waier.

M/ E—0lT
Treating the canopy
FolV—%dhw b I A0l E8bETHY PLES,
Cut the canopy along the lines.

43

*



FyES/F v fE—-DR

42 Cabin and canopy installation

WAyrvyy . Fr/E—DflL
Cabin and canopy assembly

a2 7L
Make 92 holes

s ™ FrEy
O B
M3XBCS . 4 Tyl ¥ s =T A
@ Gmm Cabin damper rubber
-

M2OX6F T A o 12
M2.6X6 truss
Inside
FW g3Xp0XIT e 4 |
= B, BEEaRTEHEL LT,
Fw 93)({69}( iT After installation, adhere with quick-dry adhesive.
M3X8CS FyW -l

Cabin damper rubber

AN
M2.6X6TS-2 b5 2 K\
M2.EXETS truss

FW g3Xe9XIT

Q\\ M }xscs
=

M2.6X6TS-2 15 2 \
M2.6X6TS-2 truss E VL AT A FW ¢3Xe0X 1T
Cabin damper rubber

Pl T L
Cahin damper rubber

-~

44




T H—IL OB

43 Decal application

Ry - SEBEIL T

AR R R AN

Apply the decals using the images on the package as reference.

EHRER

Vertical stabilizer

TAA L

*HRHFH -V EBELIIE, FA—LOHmE v OEFICEY
oy R HHEOASHEAL Y 1 F7 s VABRD AT L — RIS
MTT (IR

— O BROVES LY L REFTELC
WIZEL (D ZESTEE Y,
When affixing the iarge decals, wipe on a thin layer of soapy water or commercially
available wind-film affixing spray for cars. The decals are easy to position, won't
torm air bubbles, and can be affixed beautifuily.

LA BaDT, Eh

ATRR

Horizontal stabilizer

H-y—-
Decal

TLAvaoITFH A {(F+ D
FREYA logo decal for cabin

YoIdFhH— 0 (JEEMH)
“YA logo decal for tail stabilizer

N
Ei

FFZITERH
FanlAly &

T

A
e v
rdtsn X snb bt

mny imedethirabo.co.qpf  HIFRIBOL
nilg Y modet imbo.cop  SIERCHAC

FEZTWE o orheoslolIOwes oo

o

e, @

»

SRR VT A O TR

ssteagleF REYR
FAraeFREVR

45




A i A

| X4 YA PO I. Main Mast Replac *ment

D= EFATVEZ VR MHATTARI. RE—#% Use thread locking agent to the screw marked before
A (2O 78) £23TFEL, assembling.

2 U—%—~v oy F Assy 03 MAXI0CS T HT

DHLIo,
Unscrew M4aX10CS of rotor head assemhly.

M4X10CS

Loy F3E S 4 95 a@s ok Yy 3.FA MUy 7 OMAXISSEN AL
Yr—doy FERDALES,
Remove the linkage rod beiween rotor ~
head and wash-out.

Unscrew MAX4SS of the mast lock.

A7 —p3Xa5X4.1 —
C#3Xp5X4.1 .
M3X8CS | maxsss-—© | N

\

S AT v 2T L=k Yo
adfIL T v ARG

e EFTRD AL,
Full the main mast out of swash

plate and wash-cut.

4, A4 FTAssyDMIXBCS. W 7 — ¢3XpSX4.1
%HIU%L&EIQ I MIXBCS
Unscrew M3X8CS and collar @3Xp5X4.1 of main T —p3Xp5X4. 1
gear assembly. C a3Xp5X4.1

. . N,
FAXWHABGT.YA)THE, =
H there s any seratch on the main mast, g _ 4
sand it to remove. o

T
-

P el ff
o PR
/ h
K
/
TR
Mast lock

. AZES A Y —/N—D3iz Il. Stabilizer Bar Replacement

2 AT —FORERROA LT,

Remove ope of the stabilizer biades.

BTN HADE IR FRTh s b DR AR T A £,
TOR YMEI Yo 0 YA T ERE T4,

Cut the stabilizer bar if it is enormaously bent. Then, sand the end of the bar if
there 1s any scratch.

| AZ VA v 2i—DMIX4SS &
WosnlLft,
Unscrew M4X4S8S of the stabilizer

stopper.

MAXASSOTL GBS X o n T 2
BRiZ v AT E,

If there ix any scratch of M3X48S on stabilizer bar,
sand it to remove,

57



H. A KILD3E#A

lll. Spindle Replacement

2 7L FHRAF —Ody EL P MIXI0EFW SXT12X1.5T% B b

k=
‘ Unscrew Button bolt M5X10 and FW 5X12X 1.5T of the blade holders.

A FH b M5X10
Buttom bolt M5X 10

LU>r—vay FisL s,

Remove the linkage rod.

RE LRI MEX 10
Buttom hoftt M5X 10

LT RS- 23 L R Y FRag | aikE $ 4,
Remave the holders and pull the spindle out of yoke.

A FL
Spindle

V. £ 2 —NT D3

LINEBEIIZ S AF— = A5 EF— L
FROALTT,
Remove the stabilizer bar and the stabilizer arm

with reference to 11 M2.6X15CS

IFLLTT— A

2 lgﬁ%?gfl/_ Pl §— 2> FILEE Mixing arm

Remove the blade holder and the spindle with
reference to I

4. ;;?®M4XISCS%I¢&#).3H7%H§U)HﬁL

Loosen MAX15CS of yoke mounsing en f resve
1N -rn
4 ;‘_-ke.

M4X15CS

I M2EX1SCSE Wi, 93— 4%
[E3: PN~ g
Loosen M2 .6X12CS and remove
" the mixing arm.

).
K
2 -
l 1% M2.6X15CS

s
i
IFXLLTT—4A
Mixing arm

R SRVAY
Center huh

L

V.IDDHE

V. Engine Replacement ]

L=73—LuysLE+,
Romove e il

2 FY TN LET,

Remove dhe carhuretor,

FTLY— (T VL {1R)
Casburetor (with cngine)

4TV TU rEEHT L
DMAXICSE AN A L F-4.
Remove be MAX10CS of Engine

Siocks.

Eagine block

o BT A
o hardened washer

IRBXISS TS A Y — F—h e ) L A

TR
sF L 7o

Lo MAXASE and rar,ve e startr vaanting,

R ) D o
Stortur coupling

NN F g
Cloich shati

. F
¥
; g”\
e

58




VI. 7= IL 7 — LD VI. Tail Boom Replacement

EIEU®I MAX2PHE W A T, 7 — b 7 — LAssy B4 LG FE T
ARV NI B TR - R T I S
At first, remove the timing belt from pullev loosening M3X32PH and moving
the tail boom assembly a ligtle torward.

FAIT AL

Timing belt

2M3IXISCSEM3F AUy F oy PERTFL KERELATYS L T4,

Unscrew M3X35CS and M3 nylon nut to remove horizontal stahilizer.

LMIXISPHER T L. 7 - — 2 %535 $ 5.,
Unscrew M3X15PH and remove the rod end 10 take the tail unit case off the
end of tail boom.

4 M3X32ZPHEMIF AT+ v P2 TF L. 7F— A7 — 258835 F

Unscrew M3X32PH and M3 nyion nut 10 remove the tail boom,

MATTHELEER FA3 7N OEESBRFRUNICEE
LTL eV (PINERE)

When assembling, make sure that the direction of timing belt
rotation is correct. {(Refer to Page: 30)

T =N — L Assy
Tail boom assembly

M3 FA2rFut
M3 nyion aut

M3FAa vk
M3 nylon nut




IN—=Y X b
Parts list

2535-011

2506-004

0414-225

2521-081

e 2500-090 >

0414-102

2532-021

2506-035 2532022 &
0404-552 .
230012 2521.078

e ‘\ﬁggs— 2532-044 ¢ NS

' DPNN 2532-030

. S N 2532021 & S
2506-030
(3155

3 (Not included.}
\ 2539009

250008 / ‘% 2531-001 0414108
2506-041 / \ /\/

0414-107 (
2531003 k R

NS P
\ o P
/ . o
. @%. £ . -
G SR

2531-001

0404-347
2532-028

5500073 2532-031

%/_? 2525-006
0414-105 \[ 2505017
S 2500073

Wy s

2511-018

2525-006
2506-017

\\\/

0414-106

61



1=} No, % AL Ty b
Cord No. Nane of Parts (v Remarks
] Zby 77—}
(03-202 Stop plate ! ]
(1404-347 WO AT E D4~ {390mm} R T o rAZ Uz MAXS
W Stabilizer ber (4%0mm) - Setserew M4 X 5
1404.557 SX /L - FAb ¥ — Bredf : Z 7 % | Brgid aliE
- S¥ Blade holder with Bearing Thrust bearing is nccessary 10 purchase,
SSR-V 7 o /i T4 #I0 N
0404 811 $SR-V Damper rubber 470 -
; FFZ-1 AE - F R 57, FWAY
batd-102 FFZ-IL Spindle : with Screw and FW ]
FEZ-H 4+ % — 7 Bra. L ALS
0414-104 FEZ-1L Center hub ! Bearing pressed
FFZAL -/~
D414-105 FEZ-11 Seesaw !
FFZ-Il 2% » ¥ 7 4 N
0414-106 FFZ-I Mixing arm :
0414107 FFZ-Il A¥E I FO— AT A 2 FU NI N b
FFZ-1[ Stabilizer control arm with stopper and screw
0414-108 FEZH AZ 7L - F 5 A by ai—, 3 YT
FEFZ-11 Stabilizer blade - with stopper and screw
S§7-13-- 7
0414-225 SS7-11 yoke ;
2500-044 Brg. ¢8 X gl6 X 577, 2
2500-061 Bre. o4 X 99 X 477 2
2500-073 Brg. o4 X g8 X 3FZ7 2
g Brg. A7 A a7 X 15
2500-089 Bearing thrust g7 X 15 E i
2500-090 Brg. @5 X i3 X AFZ7 2
MdF A4t b
250507 M4 nylon aut 10
2506-004 Fw3X8X05T 20
2506-006 FW 4 X 8 X 05T 20
2506-017 FWal.7 20
(3l-¥) (Not included.)
i . i ) TRR2mm
2506030 FW4X22X 1T 4 Ao Tl — FHZ -
These blade \;Eacers {for main blade) ure adjustment
in order that the thickness of grip comes 12mm.
2506-035 FWEX 12X 01T 10
2556 ML TS 812X EAT 5 I :
- T e M2 X 65 R — ) T -
7311048 CeT MZ X 53 aii s8Nk !
25T RN 2
2 A - 26X4X128 .
2521-0%) Coliar 2.6 X4 X 125 z
- Ag X S X 658
2521081 SR AR 2 |
. - 3IX52X72 " I
2521-083 Collr IX 52X 2 :
o 7= i2X15X5 .
2321035 Cot 12X 15X 5 :
2525.0%6 BN Sc i )
X 5t
. . ATy R4 F MIX 4
233032 Pitat bolt M5 X 4 2
- Ty PRS- MIX3 .
2531-061 St screw M3 X 3 " o
” LU FAT 2 MIX4 N
25316403 S-:r,/\;crcw M4 X 4 i
FaooTAC - MAX 1 ) ]
2932021 Cap screw M4 X 10 i
iy ¥y 7AZN o —MIXIS .
2532022 Cap screw M4 X 15 12
2532028 gl:\jr:{ﬁé ;\{f TMIXSE 10
] FoaoyTAT 2 —M2EXE 'y
2532-0%) Cip scrow M2.6 X 8 ]
. Faw TR 2 -MIXS ;
2532041 ap serew M2 X 6 L
Foow FAL N a2 - MAX3SE A
25324 s 2
2532-044 Cap serew M3 X 39 (hurdened)
6 Foaop A 2 -M2EX LS .
2332-040 Cap serew M2 5 X 13 I
OV AOF LR MEX D -
2539009 Pt Bl M8 X b :
25394011 Aok M3XS 2

Ao bl M3X Y

52



(. I
) | | rana 745
§
[ 531,001
2531003 fg |‘ /— 2532-028
P L] e
T L ti_,) 404-730 ! /[ 2325-U¢
w ) l G’{ / 25{_“ (,17 2532.04
C414-210 & Sk v BXOT | VJ:‘/W mmo%Egmm—
Fimien gear 10T ' w
0414211 Y2 #F ¥4 LJ\”U 066 i § 25072
fuaon g 1T e
0514202 &2 o 30T 5 ) Aoz P
Pimon gear 1277 S 2B0RY - i

0404-714

2534-003

R ratine

(404-044 AE .
Engine {Optional extraj

0404-118
Pa ai s nlN

2538

£ 2506-019 ﬁ
0404-023

,@/ o0
& 2509-003
2530-045 2530-004
25305004
T 2530-0015

0404531

2531-003
25605 649

e

2532:030

Lt YS, e I(;}\,i

0404-715

GO2
0404-713
2511-028

e

2531-007

Sy

0404-716

2506-014

% 2532-021

@

0404-044

0414-114

_2506-019

2537 \ "5”1 -053
h ‘\@‘v@ &
2506-019

%}’_W

63



2 b N, Aa T AL iif L3

Cord Nuo , Nime of Farls Qry Rermarks

4403 011 N |

(403083 j‘JI::g\\M\f},ﬁ:;’r;é"q\u:slic':zl-};(':ljilr}l")l:;il'l:a P .

0404-012 ;diér Piljv zm\h‘:r 7( f:lr? YWSEBSU(?I{,‘:}:))\ g !

0404-023 A N 2

040944 g}w;:}jniﬂ?y;;e;il:i; :‘;;rcr Ri?lji}‘ !

018 | oo !

owesit | Bl e ' with provn ot

{]4“4—6[:‘_) gri:c iuﬁﬂiff{ﬂn !

0404-707 EX i s 95 !

0404-713 \\:(L_ ?l;il::git{'.;’? :l:.l; AT 1

004714 WD et e e

0404715 WE fly orheet !

0404-716 wgi:rn;il‘;/e’ ;]/l(‘]_:r‘]‘l) or 1

404730 | B i phock l

0404-731 EX aide plock l

404746 | e s P15 L2330 (S1S) '

0414-114 .‘éégjm;(’l é‘es‘T;ﬁ}{-ﬁT ! \fn:’ ;nl]erz:;n%; 1';1121'::\-‘

414-162 ?‘Hljc:czné;u;s;.;ﬁ !

OUGIKT | et vetr wish pear 12T !

o0 | gt 1

0414-211 Pioion gear 117+ : o

Gd14-212 Pt:n-’;,jgz‘;‘-l;]l}T L o o

©414.229 :—‘:§ ju;krt)r‘a—'t iz;;:; . \:1 rin;igrew

0414-230 AR T =y = T e ph-G0H] ] HO-90T 2 3T LT
Hexagan stazter coupling (For 60-H)} Must be used for B-'41 englines,

2500-047 Brp al2 X a2l X 527 2

2500008 | g Y Lo emewan, !

25060149 Rrg alt X wl9 X 527 2

2500-1466 Hrg. o6 X vl X 6727 2

2500072 Brg. v3 X 47 X 3FZZ T 2

2505-001 M2 ok 20

movo | DusELT ;

2306-009 FW26XT7X035T 20

2506-017 -FW 1.7 20

2506-019 FW 3 X 45X 05T 10

2i09-003 Needie ;Entzyle)r(.szi H 2

sstrom | WL P :

2313-053 gnz-:za:; s’:’ar)l‘cfs;mffl_)Hi/ v b [

2521-053 Lot 3 X5 X 2

2525006 R 10

2529.008 a l:iJn;Si(}i(S]Uﬂ] 5

00| i b (D XA s 2

20005 | ol bob (s X TR M B :

e A P 1o

R e L

51007 | Stz o

2532-002 agémz’id;/)?; T M3IXH 10

532008 | ik o B

1332021 (igsgre;’wid:)g o MaX 10 1

25324122 &;éf;ﬁg,’é TMaxXs 1"

2532 028 (:h;m’reiié’ oy MEXE 10

| e g o

2532031 (fu::-t.:}rcw i‘l; .‘I(J (; _ MR . B ) 1o ] )

2534-003 'ﬁ,ﬂ};)ilsg/m":;i M X8 bk 1o

2538-002 ERDLNS 10

M3 A countersunk screw

64




2525-006
2506-017
2532-030 2532031 0414129

1500.073 % %O 2521-039
ﬁ@\@ 2500-073
% @y, 0414-125
@@\\G@ Q. 2524001
N g 14-134

0414-128
0414-131

Al

0414-132

%{_? 2521-016
2521-058
0414133
’22531-003

?

2506-020 / /
2537-001 /

2500073 /' /s one
2321078 /' Hsa1.98

2500-073

@/ /

04-625 2505-006

2505-006
2500-050

2537-001
0414-127
2511-029

2532-031

%f i : 2524-001

2522-001

o
[
2524-001
A : 2522129
i I )
| 3 v
2522029 .
v 2522-005
2522-005 P ; 5k
% “ 3
Ira::
i )
@%} - =
ST g
e . i 65 "\ 2322005

2522-014

- 0414-220 L
N 2522022 2532-007
2537-002

CF —FHA A A V)

{Screws for servo installation)

65



-1 Na, I AL i =
Cord No. Name of Parts 'ty Remarks
0404-625 éio;,m];l E\;:ji/e:/ et #1
14125 SLRE s F T LR | Hrg. HoA

Collective p!tch a{r}@}‘.) Beanng _p_re-s_,‘\c'd
0414-126 é,llftzi\,: ;i;,i;;; (L)j (L) ! Eéﬁ}m;' ;;r\e;fed
0414-127 (?ol}?c;iv};: rlfil\cyh\i_hjﬂﬁ‘ i !
0414-128 (:Zjollfeé:;vl; E[:h-;c:i]:‘”} ’ ! -
G414-129 n b ) ' el
0434130 S P L ! with ::‘(l;llhpi‘: "
0414-131 Elel:d:;;lefe:ia;fl {;{)*\' 7R : — Bt b —
S e | vidion
414-133 f;el:a::,{‘ l.oquc)]!::\irl;i)u;_oi B e : if{tfse[ SCTCW
0414-134 [ﬁeljag:waT o " :
vezo | TR e i
2500050 Brg. 43 X pR X 477, 2
2500-051 Brg. ¢4 X u8 X 322 2
2500-072 Brg. 3 X 7 X 3F£Z 2
2500-073 Brg. o4 X a8 X 3FZZ 2
moso0e | MRt it 10
2506-010 FW3X$XiT 20
2506-017 FW 1.7 20
1506-020 FWSX 10X 1T 30
2509016 | Rol e 10 10
2511-029 grc;is:i‘n)e‘m‘/bér{ M'N)? 4)1(940 2
2521-010 e RTRE '
2521016 s kTR :
2321039 é]oﬁd: NS :
2521058 (?011:— AR exKs i
2321078 é}oﬁa;_z e !
W08 LXK 2
2322-001 Adia g2 e c L ’ e
2522-005 ;i’uuj h o o MRS _ S
2522614 —*:u;.\lr;zl o N S A
2802421 _ /sir/fd !‘\1:27 ’2 ju MR © —- -
2322022 ALt nl axrs ’
2972123 TLUUVALRD 7 FMIXAS 5

Al rod M2 X AS R
s | g 0
2525-006 a3 ,1; w 10 e
I I
il B I
2532007 zfug S MR 1 ]
saam | AT e e o
s A0 s S . _
Il I 10 _
2337001 "!J‘Lj:nig:L }j L;:‘ :/a;.;f“jrz‘i,;q{s\? i)ll';)‘;gj;g- ) I_{_-) :
35370002 ey YA o — MLAX 1A 0

Anine serew with washor M2A X 14

66



2503-006

2536-001

0414-124 /%f\“ ,

0414-120

=

*—%‘)
04 14- 198
2532-002

0414-122

0414-124
2536-001

0404-675

0404-794

2532-003

2521-069

@{;2532-013

- a] /\\@ 5 "
/ \ 2505006 ©/(]

2506-010 A
s &

- \
G T 2505006
ZR | TN _alfl - 2532002
% g’ g ” s Q..,‘
2524-014 0404-698 )
.\“ - )
-
0414-188 0402-639
0404-696

67



-+ N, S A f’H' 2’;
Cord Na, Nume of Parts Q'lv Remarks
. A¥ o FAAL 7% 707 ¢8
0402-639 Skidpipecap 68 4
i SX(L)T v Z 0
0404-526 SX(1.) angle : - - e
0 Brg. kb ¥ —-pl9
618 Rearing holder 919 :
3 S SUS/HA{ 7, FLrZFayT
M04-675 Fuel tiank cap 1 set SUSpipe, Tank cup
F itk T A
034677 Fuel tank rubber cushion 6
0404-696 EXA% p/m'; Ak 2 ::u:]ci: "
EXAFx » b3 F
(404-698 EX siid band 4
ELFEEY 74 v b (540cc) o 17 11X
0404794 EL fuel tank (540cc) light 1ype 1 set
) FoFTL— 4 1A F U
414-120 Servo frame 1 set with screw
R [N NN
G414-122 Mechanical mount ] set with screw
Fri s UA AN MIX S
(M14-123 Cabin cross mermbes M3 X 34.5 :
Fr 704 A i—- MIX43
14224 Cabin cross member M3 X 43 : . -
4188 WCT ¥ 74 »¥Frkyt 145 AE oy FOAOWEEHD T A,
14-1 WC landing gear set 1 set Skid is not separaiely available.
EXAA ¥ 7L—2 {5i—d)
0414-197 EX main frame (carbon) 2
ALy T 7Tl—F
0414-198 Swilch plate !
2500-040 Brg. ol Xpl9X 577 2
M3F s b
2505-002 3ot 0
MiFAOYF vt
2305006 M3 nylon nut 0
2506-0t0 FWiIXoxXIT 20
FOAAA—MIX6d
2511-007 Cross member M3 X 64 :
j AT TR A X N— M3 X 46 "
2511-020 Hexagon cross member M3 X 46 N
AT—3IXEXT
2521-069 Collar 3X8X 7 :
gy Ny FM2X125
324014 Hall ink M2 X 12,5 10
vy TA7) 2 MIXE
2532-002 Cap screw M3 X B 10
¥rov A7 -MIXI0
2532-003 Cap screw M3 X 10 Y
FyowT7AZ) 2--MIX4A0D
2532-613 Cap screw M3 X 40 i
FroTAT)2-M2X6
2532034 Cap screw M2 X 6 0
Fy vy TAYVA—-M3IXIE
2532-038 Cap screw M3 X 13 0
FRPEAMIX 2 i
2533-024 Pan head screw M3 X 32 10
- — A I % L 23
2636-001 FyELTFAZ) - MIX3 i

Tapping screw M2 W 3




S 2506-005
2509-012 2500-073
~._ 0414-140

Fik
0414-139 — (412-147

2500-073

2539-015

0414-163 0414-142

ASRALLCAY i s
2507-001
2509-012 &

2507-001 ey

ﬁo.o:m 2525-006
- 2532-031
2506029 (00 oo

2506-005

2507-001
0414163 :[ K 2532-030
a _ v ' 2500-068
(ZF4 KEEL b e/ S
. Om’/‘f; / 2521-061

{M6 nut included with slide shaft)
. 0414-143

2532-005 a0
74\‘ 2509-015

2505-006

2504-027

2506-021
0414-138

REETES 2533.023
!nside dia. :Large . r
AR =y 2500062
Inside dia. :Small \@M
|
2532-028 /g i 0404-662
3 |~ 2505-001

2525-007 ,?
= L 2506-003

= : 2532015
2505-006 B 1] 0404-662 |
(& %
2500-070 " = o ey
2505006~ | b TR /

2532-028

0414-137

2532-005

2506-004
0414-146

-
AY -
0414-165 -~ % e

P
72509014

|
K s |
2522-001 J

2534-006 _~
—

0414-119 L

2509-015

e

f/ -
-~ -
0414-118 7 2509-014 L
~ e
e e
(> e 7
% /’L
2537002 J " ,\2522-001 /1/ 0413-191
X ’/’
X e
(2 ~.. -
(# L
0402-523

2500-068

2521-082
0414-169

~. 2509-015




Friaeanw
By &
isnnaine ;

0414-174

2532-012

2505-006
2532-015
- %—
2506-010
,—4"4¢.’--i
- v 0414-147
A
@\ 0412-166
by
= 2506-010
-

0414-148 / | 2505-006
v
Vi ,

. A

/'/ g 2532-030 | ,

< N\ 0414-145

. 0404-796 :

Ne— i

71



Tapping screw M2.6 X 6 type 2 Lruss

b No. Exe Py W&
Cord N, Nume of Parts O'ty Remurks
01404-796 Ti:uihf:m; .l;ljcﬂjml'/ml;j 95;{ T 4
0412-166 :l;;h ;“:;r/r;; Bcr:“‘ ; — —
| e e
_0414’148 'Ifird jmtm— L
041150 l-}j;\(-mz'(?nﬁlfizlr: b;ld ) o lljg;
e | BENTL =
I VA A .
i | HEAL L
2305006 m; n{ylkf)n?lu-: ror 10
2506-010 FWIX9XIT 20
o || Ao iRl WS 10
2532012 é;\njr;:fillé )l(} ’%15_ M 10
2532015 &S‘u/r:vig)‘g o = M3XTS "
2534013 FIEYT AL — MIEX6 2IE T 7 A "

72




